SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI 802.11 ax HE20 Full RU (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.38 58.49 -15.51 74 45.72 27.76 16.16 | 31.15 | 100 230 P H
2390 47.72 -6.28 54 34.95 27.76 16.16 | 31.15 | 100 230 A H
* 2412 110.96 - - 98.23 27.68 16.18 | 31.13 | 100 230 P H
* 2412 100.82 - - 88.09 27.68 16.18 | 31.13 | 100 230 A H
802.11ax
H
HE20 Full
H
RU
2389.8 56.82 -17.18 74 44.05 27.76 16.16 | 31.15 | 384 | 272 P \Y
CHO1
2390 46.73 -7.27 54 33.96 27.76 16.16 | 31.15 | 384 | 272 A \%
2412MHz
* 2412 106.87 - - 94.14 27.68 16.18 | 31.13 | 384 | 272 P \Y
* 2412 97.52 - - 84.79 27.68 16.18 | 31.13 | 384 | 272 A \Y
\%
\%
2354.8 54.77 -19.23 74 41.85 27.97 16.11 | 31.16 | 100 240 P H
2311.44 43.87 -10.13 54 30.92 28.08 16.05 | 31.18 | 100 240 A H
* 2437 110.29 - - 97.57 27.63 16.21 | 31.12 | 100 240 P H
* 2437 100 - - 87.28 27.63 16.21 | 31.12 | 100 240 A H
802.11ax
2498 53.89 -20.11 74 41.21 27.5 16.27 | 31.09 | 100 240 P H
HE20 Full
2484.08 43.68 -10.32 54 31 27.53 16.25 311 100 240 A H
RU
2333.52 55.51 -18.49 74 42.57 28.03 16.08 | 31.17 | 371 273 P \Y
CH 06
2319.28 43.88 -10.12 54 30.93 28.06 16.07 | 31.18 | 371 273 A \%
2437MHz
* 2437 106.83 - - 94.11 27.63 16.21 | 31.12 | 371 273 P \Y
* 2437 97.21 - - 84.49 27.63 16.21 | 31.12 | 371 273 A Y
2487.28 54.47 -19.53 74 41.78 27.53 16.26 311 371 273 P \%
2484.4 43.67 -10.33 54 30.99 27.53 16.25 31.1 371 273 A Y
TEL : 886-3-327-3456 Page Number : C1-23 of 30

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

* 2462 111.56 - - 98.86 27.58 16.23 | 31.11 100 235 P H
* 2462 100.43 - - 87.73 27.58 16.23 | 31.11 100 235 A H
2483.96 57.64 -16.36 74 44.96 27.53 16.25 311 100 235 P H
2483.52 47.43 -6.57 54 34.75 27.53 16.25 31.1 100 235 A H

802.11ax
H

HE20 Full
H

RU
* 2462 109.31 - - 96.61 27.58 16.23 | 31.11 325 269 P \%
CH 11

* 2462 98.51 - - 85.81 27.58 16.23 | 31.11 | 325 269 A \%

2462MHz
2484.32 56.2 -17.8 74 43.52 27.53 16.25 31.1 325 269 P \Y
2483.52 45.66 -8.34 54 32.98 27.53 16.25 311 325 269 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11 ax HE20 Full RU (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HI\V)
4824 63.5 -10.5 74 81.78 | 31.25 9.63 | 59.16 | 100 | 46 P | H
4824 4253 | -11.47 54 60.81 | 31.25 9.63 | 59.16 | 100 | 46 A | H
802.11ax 7500 64.18 | -9.82 74 74.99 36.5 11.79 | 59.1 | 100 | 48 P | H
HE20 Full 7500 43.77 |-10.23 54 54.58 36.5 11.79 | 59.1 | 100 | 48 A | H
RU 4824 48.81 |-25.19 74 67.09 | 31.25 9.63 | 59.16 | 100 0 P |V
CHO1 7500 66.18 | -7.82 74 76.99 36.5 11.79 | 59.1 | 100 | 81 P |V
2412MHz 7500 4465 | -9.35 54 55.46 36.5 11.79 | 591 | 100 | 81 | A | V
\Y
4874 61.02 |-12.98 74 79.3 31.25 9.64 | 59.17 | 100 | 53 P | H
4874 42.63 | -11.37 54 60.91 | 31.25 9.64 | 59.17 | 100 | 53 A | H
7311 49.49 | -2451 74 60.46 | 36.52 | 11.69 | 59.18 | 100 0 P | H
802.11ax 7500 66.35 | -7.65 74 77.16 36.5 11.79 | 59.1 | 100 | 76 P | H
HE20 Full 7500 4464 | -9.36 54 55.45 36.5 11.79 | 59.1 | 100 | 76 A | H
RU 4874 49.85 |-24.15 74 68.13 | 31.25 9.64 | 59.17 | 100 0 P |V
CH 06 7311 4516 |-28.84 74 56.13 | 36.52 | 11.69 | 59.18 | 100 0 P |V
2437MHz 7500 68.88 | -5.12 74 79.69 36.5 11.79 | 591 | 100 | 41 P |V
7500 47.17 | -6.83 54 57.98 36.5 11.79 | 59.1 | 100 | 41 A |V
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4924 61.03 -12.97 74 79.22 31.34 9.65 59.18 | 100 59 P H
4924 42.35 -11.65 54 60.54 31.34 9.65 59.18 | 100 59 A H
7386 47.72 -26.28 74 58.67 36.46 11.74 | 59.15 | 100 0 P H
7500 66.78 -7.22 74 77.59 36.5 11.79 59.1 100 74 P H

802.11ax
7500 44.65 -9.35 54 55.46 36.5 11.79 59.1 100 74 A H

HE20 Full
4924 57.19 -16.81 74 75.38 31.34 9.65 59.18 | 100 216 P \%

RU
4924 38.16 -15.84 54 56.35 31.34 9.65 59.18 | 100 216 A \%
CH 11

7386 46.04 -27.96 74 56.99 36.46 11.74 | 59.15 | 100 0 P \%

2462MHz
7500 69.82 -4.18 74 80.63 36.5 11.79 59.1 100 34 P \Y
7500 47.49 -6.51 54 58.3 36.5 11.79 59.1 100 34 A \%
12501 59.2 -14.8 74 68.84 38.2 14.86 62.7 100 81 P \Y
12501 43.8 -10.2 54 53.44 38.2 14.86 62.7 100 81 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11 ax HE40 Full RU (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 60 -14 74 47.23 27.76 16.16 | 31.15 100 238 P H
2389.84 49.98 -4.02 54 37.21 27.76 16.16 | 31.15 100 238 A H
* 2422 106.17 - - 93.45 27.66 16.19 | 31.13 100 238 P H
* 2422 96.89 - - 84.17 27.66 16.19 | 31.13 100 238 A H
802.11ax
2491.6 54.15 -19.85 74 41.46 27.52 16.26 | 31.09 100 238 P H
HE40 Full
2483.52 43.8 -10.2 54 31.12 27.53 16.25 311 100 238 A H
RU
2389.2 58.69 -15.31 74 45.92 27.76 16.16 | 31.15 | 374 272 P \%
CHO03
2390 47.99 -6.01 54 35.22 27.76 16.16 | 31.15 | 374 272 A \%
2422MHz
* 2422 103.82 - - 911 27.66 16.19 | 31.13 | 374 272 P \%
* 2422 94.3 - - 81.58 27.66 16.19 | 31.13 | 374 272 A \%
2498.72 53.84 -20.16 74 41.16 275 16.27 | 31.09 | 374 272 P \%
2484.72 43.67 -10.33 54 30.99 27.53 16.25 311 374 272 A \%
2388.88 59.12 -14.88 74 46.34 27.77 16.16 | 31.15 100 236 P H
2390 48.57 -5.43 54 35.8 27.76 16.16 | 31.15 100 236 A H
* 2437 106.32 - - 93.6 27.63 16.21 | 31.12 100 236 P H
* 2437 98.14 - - 85.42 27.63 16.21 | 31.12 100 236 A H
802.11ax
2484.72 58.15 -15.85 74 45.47 27.53 16.25 311 100 236 P H
HE40 Full
2483.52 47.95 -6.05 54 35.27 27.53 16.25 311 100 236 A H
RU
2389.68 56.73 -17.27 74 43.96 27.76 16.16 | 31.15 | 371 269 P \%
CH 06
2390 46.9 -7.1 54 34.13 27.76 16.16 | 31.15 | 371 269 A \Y
2437MHz
* 2437 105.41 - - 92.69 27.63 16.21 | 31.12 | 371 269 P \%
* 2437 95.81 - - 83.09 27.63 16.21 | 31.12 371 269 A \%
2486.24 55.73 -18.27 74 43.04 27.53 16.26 311 371 269 P \%
2483.52 45.96 -8.04 54 33.28 27.53 16.25 311 371 269 A \%
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2326.96 54.92 -19.08 74 41.97 28.05 16.08 | 31.18 | 100 236 P H
2310.8 43.9 -10.1 54 30.95 28.08 16.05 | 31.18 | 100 236 A H
* 2452 107.76 - - 95.05 27.6 16.22 | 31.11 100 236 P H
* 2452 97.47 - - 84.76 27.6 16.22 | 31.11 100 236 A H

802.11ax
2484.08 59.06 -14.94 74 46.38 27.53 16.25 311 100 236 P H

HE40 Full
2483.52 48.95 -5.05 54 36.27 27.53 16.25 31.1 100 236 A H

RU
2317.2 55.33 -18.67 74 42.38 28.07 16.06 | 31.18 | 372 275 P \%
CH 09

2330.64 43.9 -10.1 54 30.95 28.04 16.08 | 31.17 | 372 275 A \%

2452MHz
* 2452 103.46 - - 90.75 27.6 16.22 | 31.11 | 372 275 P \Y
* 2452 93.64 - - 80.93 27.6 16.22 | 31.11 | 372 275 A \%
2484 56.05 -17.95 74 43.37 27.53 16.25 31.1 372 275 P \Y
2483.68 46.12 -7.88 54 33.44 27.53 16.25 311 372 275 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11 ax HE40 Full RU (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4844 56.12 -17.88 74 74.37 31.29 9.63 59.17 100 51 P H
4844 39.07 -14.93 54 57.32 31.29 9.63 59.17 100 51 A H
7266 44.14 -29.86 74 55.17 36.5 11.66 59.19 100 0 P H
802.11ax 7500 66.74 | -7.26 74 77.55 36.5 11.79 | 591 | 100 | 73 | P | H
HE40 Full 7500 44.64 -9.36 54 55.45 36.5 11.79 59.1 100 73 A H
RU
CH 03 4844 46.38 -27.62 74 64.63 31.29 9.63 59.17 | 100 0 P \Y
2422MHz 7266 47.25 | -26.75 74 58.28 36.5 11.66 | 59.19 | 100 0 P |V
7500 69.21 -4.79 74 80.02 36.5 11.79 59.1 100 30 P \Y
7500 47.65 -6.35 54 58.46 36.5 11.79 59.1 100 30 A \%
4874 56.98 -17.02 74 75.26 31.25 9.64 59.17 100 65 P H
4874 38.99 -15.01 54 57.27 31.25 9.64 59.17 100 65 A H
7311 43.76 -30.24 74 54.73 36.52 11.69 59.18 100 0 P H
7500 67.01 -6.99 74 77.82 36.5 11.79 59.1 100 73 P H
802 1ax 7500 44.66 -9.34 54 55.47 36.5 11.79 59.1 100 73 A H
HE40 Full
RU
CH 06 4874 48.38 -25.62 74 66.66 31.25 9.64 59.17 100 0 P \Y,
2437MHz 7311 45.26 -28.74 74 56.23 36.52 11.69 59.18 100 0 P \%
7500 70.04 -3.96 74 80.85 36.5 11.79 59.1 100 35 P \
7500 47.62 -6.38 54 58.43 36.5 11.79 59.1 100 35 A \%
12501 59.2 -14.8 74 68.84 38.2 14.86 62.7 100 7 P \%
12501 44.06 -9.94 54 53.7 38.2 14.86 62.7 100 77 A \%
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4904 47.78 -26.22 74 66.1 31.22 9.64 59.18 | 100 0 P H
7356 45.02 -28.98 74 55.88 36.58 11.72 | 59.16 | 100 0 P H
7500 65.17 -8.83 74 75.98 36.5 11.79 59.1 100 50 P H
802.11ax
7500 43.97 -10.03 54 54.78 36.5 11.79 59.1 100 50 A H
HE40 Full
RU
4904 47.37 -26.63 74 65.69 31.22 9.64 59.18 | 100 0 P \Y
CH 09
7356 46.07 -27.93 74 56.93 36.58 11.72 | 59.16 | 100 0 P \Y
2452MHz
7500 69.08 -4.92 74 79.89 36.5 11.79 59.1 100 36 P \Y
7500 47.53 -6.47 54 58.34 36.5 11.79 59.1 100 36 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
2372.475 55.24 -18.76 74 42.39 27.87 16.13 31.15 306 231 P H
2389.8 45.4 -8.6 54 32.63 27.76 16.16 31.15 306 231 A H
* 2412 107.32 - - 94.59 27.68 16.18 | 31.13 306 231 P H
* 2412 101.22 - - 88.49 27.68 16.18 | 31.13 306 231 A H
802.11n H
HT20 H
CHO1 2389.695 55.82 -18.18 74 43.05 27.76 16.16 31.15 400 284 P \%
2412MHz 2390 44.43 | -9.57 54 3166 | 27.76 | 16.16 | 31.15 | 400 | 284 | A | V
* 2412 103.73 - - 91 27.68 16.18 31.13 400 284 P \%
* 2412 94.71 - - 81.98 27.68 16.18 31.13 400 284 A \Y
\%
Vv
2330 55.89 -18.11 74 42.94 28.04 16.08 31.17 306 243 P H
2337.84 43.86 -10.14 54 30.92 28.02 16.09 31.17 306 243 A H
* 2437 106.62 - - 93.9 27.63 16.21 31.12 306 243 P H
* 2437 98.22 - - 85.5 27.63 16.21 31.12 306 243 A H
802.11n 2486.05 54.74 -19.26 74 42.05 27.53 16.26 31.1 306 243 P H
HT20 2483.53 43.67 -10.33 54 30.99 27.53 16.25 311 306 243 A H
CH 06 2341.2 54.46 -19.54 74 41.52 28.02 16.09 31.17 349 270 P \Y,
2437MHz 2332.88 43.86 -10.14 54 30.92 28.03 16.08 31.17 349 270 A \%
* 2437 105.15 - - 92.43 27.63 16.21 31.12 349 270 P \%
* 2437 93.83 - - 81.11 27.63 16.21 31.12 349 270 A \%
2484.43 54.12 -19.88 74 41.44 27.53 16.25 311 349 270 P \%
2483.8 43.61 -10.39 54 30.93 27.53 16.25 311 349 270 A \%
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* 2462 108.27 - - 95.57 27.58 16.23 | 31.11 | 293 | 233 P H
* 2462 98.97 - - 86.27 27.58 16.23 31.11 293 233 A H
2484.36 57.14 -16.86 74 44.46 27.53 16.25 311 293 233 P H
2483.52 45.33 -8.67 54 32.65 27.53 16.25 311 293 233 A H
802.11n H
HT20 H
CH11 * 2462 102.86 - - 90.16 27.58 16.23 31.11 301 273 P \%
2462MHz |« 2462 89.97 - - 7727 | 2758 | 1623 | 3111 | 301 | 273 | A | V
2484.12 54.53 -19.47 74 41.85 27.53 16.25 311 301 273 P \%
2483.68 44.21 -9.79 54 31.53 27.53 16.25 31.1 301 | 273 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 60.93 -13.07 74 79.21 31.25 9.63 59.16 302 348 P H
4824 45.72 -8.28 54 64 31.25 9.63 59.16 302 348 A H
H
802.11n H
HT20 4824 62.69 -11.31 74 80.97 31.25 9.63 59.16 251 8 P \%
CHO1 4824 47.39 -6.61 54 65.67 31.25 9.63 59.16 251 8 A \%
2412MHz v
\%
\%
\%
4874 62.94 -11.06 74 81.22 31.25 9.64 59.17 250 355 P H
4874 48.25 -5.75 54 66.53 31.25 9.64 59.17 250 355 A H
7311 47.26 -26.74 74 58.23 36.52 11.69 59.18 100 0 H
H
H
802.11n H
HT20 4874 63.49 -10.51 74 81.77 31.25 9.64 59.17 250 31 P \%
CH 06 4874 47.03 -6.97 54 65.31 31.25 9.64 59.17 318 47 A \%
2437MHz 7311 48.94 | -25.06 74 5991 | 36,52 | 11.69 | 59.18 | 100 0 P |V
Vv
\%
\%
\%
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4924 58.72 -15.28 74 76.91 31.34 9.65 59.18 258 1 H
4924 41.79 -12.21 54 59.98 31.34 9.65 59.18 258 1 H
7386 46.89 -27.11 74 57.84 36.46 11.74 59.15 100 0 H
H
02.11n H
HT20
CH11 4924 61.33 -12.67 74 79.52 31.34 9.65 59.18 376 48 \%
2462MHz 4924 45.42 | -8.58 54 63.61 | 31.34 9.65 | 59.18 | 376 | 48 v
7386 48.45 -25.55 74 59.4 36.46 11.74 59.15 100 0 \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.36 59.07 -14.93 74 46.3 27.76 16.16 | 31.15 302 242 P H
2390 47.95 -6.05 54 35.18 27.76 16.16 31.15 302 242 A H
* 2422 105.53 - - 92.81 27.66 16.19 | 31.13 302 242 P H
* 2422 102.44 - - 89.72 27.66 16.19 | 31.13 302 242 A H
802.11n 2496.04 54.69 -19.31 74 42 27.51 16.27 31.09 302 242 P H
HT40 2483.98 43.52 -10.48 54 30.84 27.53 16.25 311 302 242 A H
CHO03 2387.92 57.34 -16.66 74 44.57 27.77 16.15 31.15 347 274 P \%
2422MHz 2389.84 46.43 | -7.57 54 3366 | 27.76 | 16.16 | 31.15 | 347 | 274 | A | V
* 2422 104.68 - - 91.96 27.66 16.19 31.13 347 274 P \%
* 2422 92.77 - - 80.05 27.66 16.19 31.13 347 274 A \%
2489.47 53.38 -20.62 74 40.7 27.52 16.26 311 347 274 P \%
2484.61 43.51 -10.49 54 30.83 27.53 16.25 311 347 274 A \%
2390 55.74 -18.26 74 42.97 27.76 16.16 31.15 324 244 P H
2390 46.03 -7.97 54 33.26 27.76 16.16 31.15 324 244 A H
* 2437 108.29 - - 95.57 27.63 16.21 31.12 324 244 P H
* 2437 104.98 - - 92.26 27.63 16.21 31.12 324 244 A H
802.11n 2484.25 57.26 -16.74 74 44.58 27.53 16.25 311 324 244 P H
HT40 2483.62 46.33 -7.67 54 33.65 27.53 16.25 311 324 244 A H
CH 06 2389.68 55.45 -18.55 74 42.68 27.76 16.16 31.15 298 266 P Vv
2437MHz 2390 44.74 | -9.26 54 3197 | 2776 | 16.16 | 31.15 | 298 | 266 | A | V
* 2437 102.78 - - 90.06 27.63 16.21 31.12 298 266 P Vv
* 2437 96.25 - - 83.53 27.63 16.21 31.12 298 266 A \%
2484.7 54.35 -19.65 74 41.67 27.53 16.25 311 298 266 P \%
2483.71 44.34 -9.66 54 31.66 27.53 16.25 31.1 298 266 A \%
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2388.08 54.24 -19.76 74 41.47 27.77 16.15 31.15 290 243 P H
2326.48 43.72 -10.28 54 30.78 28.05 16.07 31.18 290 243 A H
* 2452 105.19 - - 92.48 27.6 16.22 | 31.11 | 290 | 243 P H
* 2452 96.1 - - 83.39 27.6 16.22 31.11 290 243 A H
802.11n 2485.87 66.66 -7.34 74 53.97 27.53 16.26 31.1 290 | 243 P H
HT40 2486.05 45.55 -8.45 54 32.86 27.53 16.26 311 290 243 A H
CH 09 2380.24 54.3 -19.7 74 41.49 27.82 16.14 31.15 345 252 P \%
2452MHz 2310 43.66 |-10.34 54 30.71 | 28.08 | 16.05 | 31.18 | 345 | 252 | A | V
* 2452 103.1 - - 90.39 27.6 16.22 31.11 345 252 P \%
* 2452 91.38 - - 78.67 27.6 16.22 | 31.11 | 345 | 252 A |V
2483.53 61.98 -12.02 74 49.3 27.53 16.25 311 345 252 P \%
2483.62 45.08 -8.92 54 324 27.53 16.25 31.1 345 | 252 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4844 55.43 -18.57 74 73.68 31.29 9.63 59.17 100 68 P H
4844 41.99 -12.01 54 60.24 31.29 9.63 59.17 100 68 A H
7266 49.02 -24.98 74 60.05 36.5 11.66 | 59.19 100 0 P H
802.11n
H
HT40
H
CH 03
4844 59.09 -14.91 74 77.34 31.29 9.63 59.17 | 400 90 P \%
2422MHz
4844 43.39 -10.61 54 61.64 31.29 9.63 59.17 | 400 90 A \Y
7266 47.55 -26.45 74 58.58 36.5 11.66 | 59.19 100 0 P \%
\Y
4874 56.83 -17.17 74 75.11 31.25 9.64 59.17 | 293 356 H
4874 41.76 -12.24 54 60.04 31.25 9.64 59.17 | 293 356 A H
7311 48.28 -25.72 74 59.25 36.52 11.69 | 59.18 | 100 0 P H
802.11n
H
HT40
H
CH 06
4874 59.05 -14.95 74 77.33 31.25 9.64 59.17 | 280 112 P \Y
2437MHz
4874 46.22 -7.78 54 64.5 31.25 9.64 59.17 | 280 112 A \Y
7311 49.98 -24.02 74 60.95 36.52 11.69 | 59.18 | 100 0 P \Y
\Y
4904 57.15 -16.85 74 75.47 31.22 9.64 59.18 | 186 164 P H
4904 40.12 -13.88 54 58.44 31.22 9.64 59.18 | 186 164 A H
7356 48.18 -25.82 74 59.04 36.58 11.72 | 59.16 | 100 0 P H
802.11n
H
HT40
H
CH 09
4904 59.06 -14.94 74 77.38 31.22 9.64 59.18 | 203 58 P \Y
2452MHz
4904 42.63 -11.37 54 60.95 31.22 9.64 59.18 | 203 58 A \%
7356 46.58 -27.42 74 57.44 36.58 11.72 | 59.16 | 100 0 P \Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-70f15
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)

2389.065 63.23 -10.77 74 50.45 27.77 16.16 31.15 200 247 P H

2390 48.95 -5.05 54 36.18 27.76 16.16 31.15 200 247 A H

* 2412 110.46 - - 97.73 27.68 16.18 | 31.13 200 247 P H

* 2412 99.37 - - 86.64 27.68 16.18 | 31.13 200 247 A H

802.11ax H
HE20 Full H
CHO1 2388.855 60.96 -13.04 74 48.18 27.77 16.16 31.15 374 272 P \%
2412MHz 2390 47.06 | -6.94 54 3429 | 2776 | 16.16 | 31.15 | 374 | 272 | A | V
* 2412 108.1 - - 95.37 27.68 16.18 31.13 374 272 P \%

* 2412 98.73 - - 86 27.68 16.18 31.13 374 272 A \%

\%

\%

2334.64 55.22 -18.78 74 42.27 28.03 16.11 31.16 137 232 P H

2336.88 43.58 -10.42 54 30.63 28.03 16.05 | 31.18 137 232 A H

* 2437 109.69 - - 96.97 27.63 16.21 31.12 137 232 P H

* 2437 99.66 - - 86.94 27.63 16.21 31.12 137 232 A H

802.11ax 2487.4 54.66 -19.34 74 41.97 27.53 16.27 31.09 137 232 P H
HEZ20 Full 2484.43 43.44 -10.56 54 30.76 27.53 16.25 311 137 232 A H
CH 06 2318.32 54.85 -19.15 74 41.91 28.06 16.08 31.17 373 273 P Vv
2437MHz 2330.48 43.61 |-10.39 54 30.66 | 28.04 | 16.07 | 31.18 | 373 | 273 | A | V
* 2437 107.77 - - 95.05 27.63 16.21 31.12 373 273 P Vv

* 2437 99.22 - - 86.5 27.63 16.21 31.12 373 273 A \%

2489.92 54.71 -19.29 74 42.03 27.52 16.26 311 373 273 P \%

2484.88 43.43 -10.57 54 30.75 27.53 16.25 31.1 373 273 A \%

TEL : 886-3-327-3456 Page Number : C2-80f 15
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* 2462 106.71 - - 94.01 27.58 16.23 | 31.11 | 189 | 252 P H
* 2462 98.05 - - 85.35 27.58 16.23 31.11 189 252 A H
2484.6 58.34 -15.66 74 45.66 27.53 16.25 311 189 252 P H
2483.52 44.86 -9.14 54 32.18 27.53 16.25 311 189 252 A H
802.11ax H
HE20 Full H
CH11 * 2462 107.95 - - 95.25 27.58 16.23 31.11 365 276 P \%
2462MHz |« 2462 98.44 - - 85.74 | 2758 | 16.23 | 31.11 | 365 | 276 | A | V
2483.52 61.06 -12.94 74 48.38 27.53 16.25 311 365 276 P \%
2483.52 46.52 -7.48 54 33.84 27.53 16.25 31.1 365 | 276 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-90f 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4824 65.45 -8.55 74 73.75 31.25 9.63 59.16 100 56 P H
802.11ax 4824 44.68 -9.32 54 52.98 31.25 9.63 59.16 100 56 A H
HE20 Full H
CHO1 4824 55.95 -18.05 74 64.25 31.25 9.63 59.16 100 110 P \Y
2412MHz 4824 39.05 | -14.95 54 47.35 31.25 9.63 59.1 | 100 | 110 | A | V
\Y
4874 64.11 -9.89 74 82.39 31.25 9.64 59.17 100 55 P H
4874 45.49 -8.51 54 63.77 31.25 9.64 59.17 100 55 A H
7311 55.82 -18.18 74 66.79 36.52 11.69 59.18 100 0 P H
802.11ax
7311 42.62 -11.38 54 53.59 36.52 11.69 59.18 100 0 A H
HE20 Full
H
CH 06
4874 56.17 -17.83 74 74.45 31.25 9.64 59.17 100 214 \Y
2437MHz
4874 37.94 -16.06 54 56.22 31.25 9.64 59.17 100 214 A \Y
7311 47.62 -26.38 74 58.59 36.52 11.69 59.18 100 0 P \Y
Vv
4924 62.15 -11.85 74 70.36 31.34 9.65 59.18 100 50 P H
4924 44.31 -9.69 54 52.52 31.34 9.65 59.18 100 50 A H
7386 53.71 -20.29 74 54.67 36.46 11.74 59.15 100 71 P H
802.11ax 7386 42.35 -11.65 54 43.31 36.46 11.79 59.1 100 71 A H
HE20 Full H
CH11 4924 55.4 -18.6 74 63.61 31.34 9.65 59.18 100 222 P \
2462MHz 4924 38.38 |-15.62 54 46.59 31.34 965 | 59.18 | 100 | 222 | A | V
7386 54.07 -19.93 74 55.03 36.46 11.74 59.15 100 179 P \Y
7386 41.84 -12.16 54 42.8 36.46 11.74 59.15 100 179 P \Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-100f 15
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)

2389.2 63.86 -10.14 74 51.09 27.76 16.16 | 31.15 100 244 P H

2390 50.13 -3.87 54 37.36 27.76 16.16 31.15 100 244 A H

* 2422 106.15 - - 93.43 27.66 16.19 | 31.13 100 244 P H

* 2422 96.38 - - 83.66 27.66 16.19 | 31.13 100 244 A H

802.11ax 2495.41 54.45 -19.55 74 41.76 27.51 16.26 31.09 100 244 P H
HE40 Full 2483.8 43.47 -10.53 54 30.79 27.53 16.25 311 100 244 A H
CHO03 2386.48 60.71 -13.29 74 47.93 27.78 16.16 31.15 375 269 P \%
2422MHz 2390 48.12 -5.88 54 3535 | 27.76 | 16.16 | 31.15 | 375 | 269 | A | V
* 2422 104.25 - - 91.53 27.66 16.19 31.13 375 269 P \%

* 2422 94.8 - - 82.08 27.66 16.19 31.13 375 269 A \%

2491.45 54.6 -194 74 41.91 27.52 16.27 31.09 375 269 P \%

2483.71 43.37 -10.63 54 30.69 27.53 16.25 311 375 269 A \%

2389.36 60.97 -13.03 74 48.2 27.76 16.16 | 31.15 100 229 P H

2390 48.35 -5.65 54 35.58 27.76 16.16 | 31.15 100 229 A H

* 2437 106.19 - - 93.47 27.63 16.21 31.12 100 229 P H

* 2437 98.93 - - 86.21 27.63 16.21 31.12 100 229 A H

802.11ax 2484.34 60.67 -13.33 74 47.99 27.53 16.25 311 100 229 P H
HE40 Full 2483.62 48.12 -5.88 54 35.44 27.53 16.25 311 100 229 A H
CH 06 2389.52 58.42 -15.58 74 45.65 27.76 16.16 31.15 375 288 P Vv
2437MHz 2390 46.33 | -7.67 54 3356 | 27.76 | 16.16 | 31.15 | 375 | 288 | A | V
* 2437 104.38 - - 91.66 27.63 16.21 31.12 375 288 P Vv

* 2437 95.59 - - 82.87 27.63 16.21 31.12 375 288 A \%

2484.43 58.63 -15.37 74 45.95 27.53 16.26 311 375 288 P \%

2483.53 46.57 -7.43 54 33.89 27.53 16.25 31.1 375 288 A \%
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2339.12 5453 |-19.47 74 41.59 28.02 16.08 | 31.18 | 100 | 228 P H
2390 43.45 -10.55 54 30.68 27.76 16.05 31.18 100 228 A H
* 2452 104.73 - - 92.02 27.6 16.22 | 31.11 | 100 | 228 P H
* 2452 96.01 - - 83.3 27.6 16.22 31.11 100 228 A H
802.11ax 2483.53 62.3 -11.7 74 49.62 27.53 16.25 31.1 100 | 228 P H
HE40 Full 2483.71 50.05 -3.95 54 37.37 27.53 16.25 311 100 228 A H
CH 09 2311.28 55.38 -18.62 74 42.43 28.08 16.06 31.18 372 275 P \%
2452MHz 2335.44 43.42 | -10.58 54 30.47 | 28.03 | 16.08 | 31.17 | 372 | 275 | A | V
* 2452 102.23 - - 89.52 27.6 16.22 31.11 372 275 P \%
* 2452 92.99 - - 80.28 27.6 16.22 | 31.11 | 372 | 275 A |V
2486.86 57.2 -16.8 74 4451 27.53 16.25 311 372 275 P \%
2483.53 45.66 -8.34 54 32.98 27.53 16.25 31.1 372 | 275 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-120of 15
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4844 63.09 -10.91 74 81.34 31.29 9.63 59.17 100 47 P H
4844 43.01 -10.99 54 61.26 31.29 9.63 59.17 100 47 A H
802.11ax
7266 49.82 -24.18 74 60.85 36.5 11.66 | 59.19 100 0 P H
HEA40 Full
H
CH 03
4844 47.91 -26.09 74 66.16 31.29 9.63 59.17 100 0 P \Y
2422MHz
7266 47.51 -26.49 74 58.54 36.5 11.66 | 59.19 100 0 P \%
\Y
4874 63.38 -10.62 74 81.66 31.25 9.64 59.17 100 55 P H
4874 43.1 -10.9 54 61.38 31.25 9.64 59.17 100 55 A H
7311 52.63 -21.37 74 63.6 36.52 11.69 | 59.18 | 100 127 P H
802.11ax
7311 41.55 -12.45 54 52.52 36.52 11.69 | 59.18 | 100 127 A H
HE40 Full
H
CH 06
4874 55.96 -18.04 74 74.24 31.25 9.64 59.17 100 103 P \%
2437MHz
4874 37.17 -16.83 54 55.45 31.25 9.64 59.17 100 103 A \Y
7311 46.13 -27.87 74 57.1 36.52 11.69 | 59.18 | 100 0 \Y
\Y
4904 58.27 -15.73 74 76.59 31.22 9.64 59.18 | 100 54 P H
4904 38.68 -15.32 54 57 31.22 9.64 59.18 | 100 54 A H
802.11ax
7356 44.36 -29.64 74 55.22 36.58 11.72 | 59.16 | 100 0 P H
HEA40 Full
H
CH9
4904 44.24 -29.76 74 62.56 31.22 9.64 59.18 | 100 0 P \Y
2452MHz
7356 47.79 -26.21 74 58.65 36.58 11.72 | 59.16 | 100 0 P \Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-130f 15
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C2- 14 of 15
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C2-150f 15
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Appendix D. Radiated Spurious Emission Plots

Temperature : 24.2~24.6°C

Test Engineer : Leo Li, Karl Hou , Bigshow Wang

Relative Humidity : 55~64%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1-1 of 98
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<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

A (@BuVim) Date: 20191230 evel (@BuVim) Date: 20191230

= 1000

900) 900

s00) 800) ek T
709

s
509 B s
409 400
309 04
209 200
109 100
310 2320, 7340, 2360, 2380, 2400 215 000 00 As0. A7 1 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (HHa)
site +03CHI5-HY Site 03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :900422-06 Prefest 900422-06
1 (6Buvim) Date: 20191230 evel (dBuvim) Date: 20101230
1300 1300
1200 1200
09 ol
1000 i

1000
509 904
500 a0
700 700

500 60 W
500 . 504 r —

400 e B s
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Av g . Pretest :900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-2 of 98
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 @BV

)

Date: 20191230

evel (dBuvim) Date: 2019.4230
1300 1300
1200 1200
1109 ol =
1000 1000
a0 /w s0q)
300 80 T
700 700
500 60
I A i —————
500 00 st
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector eal
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2010.42.30 evel (BuVim) Date: 2019.1230
1300 1300
1200 1200
1109 o)
1000 s 1000 H
900 904
500 a0
700 700
609 e A 54
500 . 504 =
400 s I B e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Fraquency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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1 (¢Buvim) Date: 20191230 evel (Buvim) Date: 2019.4230
1300 1300
1200 1200
1109 ol
1000 Va 1000
900 \\ 904
300 80 T
700 700
500 { 60
" SR S
500 5000 st o A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2010.42.30 evel (BuVim) Date: 2019.1230
1300 1300
1200 1200
1109 o)
1000 1000
500 /'\ \\ s0q)
500 / a0
700 700
609 e A 54
500 . 504
400 P R
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector eal
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-4 of 98
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20191230

PEAK_BE 74

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak :::::r ::qggazzroe Left blank

A (@BuVim) Date: 20191230

1300
1200
1109
1000

o~
900
s00)
700
600 AVG_BE_54]

\ !

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. o220 Left blank

TEL : 886-3-327-3456 Page Number : D1-5 of 98
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 2010.12.30 evel (Buvim) Date: 2019.4230
1300 1300
1200 1200
1109 ol
1000 - 1000
- FAN
300 v 80 T
700 700
500 . 60
- ¥ RR———
500 T A
400 400
300 300
209 200
109 100
3102320, a0, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2010.42.30 evel (BuVim) Date: 2019.1230
1300 1300
1200 1200
1109 o)
1000 < 1000
900 A 904
500 \ a0
609 e A 54
500 . 504 —]
400 4001
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-6 of 98



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 20191230

1000 e
900
809 PEAK_BE 74

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Prefest :900422-06 Left blank

A (@BuVim) Date: 20191230

o
o
09
o —
o ™

500 \
700

600 AVG_BE_54]
500 5

400)

300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

A\/g . Pretest $900422-06 Left blank

TEL : 886-3-327-3456 Page Number : D1-7 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

) @Buvim) Date: 20191230 evel (Buvim) Date: 2019-1230
1300 1304
1200 1200)
1100 1100
1009~ 1004)
909) ™~ 904
204 PEA BE 74 w09 PRI 74]
700 704
500 . 604 -
50 50ttt A
400 400
300 300
200 200
100 104
460 2463.2465.2467 24692471 o, 451.2493.2485.2457. 2500 G0 00 100 700 1900 Zi00 2300 2600 200, 3000
Froquency (Miz) Frequency (M)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Pretest 190042206 Pretest 900422-06
) @Buvim) Date: 2019-1230 evel (Buvim) Date: 2019-1230
1300 1304)
1200 1200)
1100 1100
1000+ 1004
909 N 909

AVG_BE_54] 609

A 54
500 T3 504 ——
400 B R s e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-8 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

A @Buvim) Date: 20191230 evel (Buvim) Date: 2019-1230

1309 1300)

1200 1200)

oy 1109

1000 1004

w

700 700

509 - e e

400) 400

300 300|

200 20|

100 100|

460 2463.2465.2467 24692471 ot 9124924952497, 2500 00 300 150 700 o0 2100 2300 2600 2700, 3000
Froquency (Miz) Frequency (M)
site $03CHI5-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector peak
Peak Pretest :1900422-06 Pretest 900422-06
A (@Buvim) Dater 20101230 evel (Buvim) Date: 2019-1230

1309 1300)
1200 1200)
1100 1100
1009 1000)

el |

700 \ 700)
600 AVG_BE_54] 609 VG 54

s09 N e g B ) 500 T =
400 e e e

400
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-9 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

A @BuVim) Date: 20191230 el (a8 Date: 20191230

1200)
1100)

1000) 1000
909 90|

809 809 PERK 74
700) 700
00— 600]

PO PN S0 W O e
500 P A s
400) 400
300 300
200 20|
100 00|
50 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Pretest 90042206 Pretest 900422-06
A @Bvim) Date: 20191230 el (@Buvim) Date: 2019-1230
1300 1300
1209 1200)
1109 1109
1009 1000) 7
500 00|
500 80|
700) 700
609 509l G54
500 3 500 |
1=
400 a00fe—
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Avg . pretest +900422.06 Pretest 90042206

TEL : 886-3-327-3456 Page Number : D1-10 of 98
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 @BV

)

Date: 20191230

evel (dBuvim) Date: 20191230
1300 1300
1200 1200
1109 ol
1000 ] 1000
300 80 T
700 ! 700
- 7
e R O PR By 2 A e e et
500 5000t
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector eal
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2010.42.30 evel (BuVim) Date: 20191230
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 / 700|
609 e A 54
500 5 504
N R o
400 400 e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-11 of 98



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

1 (¢Buvim) Date: 20191230 evel (Buvim) Date: 20191230
1300 1300
1200 1200
1109 ol
1000 [Wum 1000
500 - 40 -
700 700
500 60
st | Wgacmtesdryiipers o
500 ET| e ——————— L L
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2010.42.30 evel (BuVim) Date: 20191230
1300 1300
1200 1200
1109 o)
1000 1000
900 o 904
|
700 \ 709
609 e A 54
500 504
N B
400 s i R
309 304
200 200
109 100
02320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-12 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

s0q
o \
00 PEAK_BE 74
70 \\«
9 M :
50.0| e
s
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RO T00D 000Kz VOWES0D0 000K WAt
Detector + Peak
Peak Preest 190042206 Left blank
woq
600 AVG_BE 54|
s
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. st £90042206 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-13 of 98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 20191230

evel (dBuvim) Date: 20191230
1300 1300
1200 1200
1109 ol
1000 o 1000
- |
300 { 80 T
700 700
500 60
pissnmssineod [ epommiocamngspessomenietel
500 5000t bt
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2010.42.30 evel (BuVim) Date: 20191230
1300 1300
1200 1200
1109 o)
1000 1000
900 904
700 \ 709
609 e A 54
500 504
R ———
400 R R e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-14 of 98



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 20191230

809 PEAK_BE 74
709
s00) T

430 2440, 250, 2460, 0. 2480, 2490, 0
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak :::::r ::qggazzroe Left Blank

A (@BuVim) Date: 20191230

1300
1200
1109
1000

900
s00)

700
600 AVG_BE_54]
500 T

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg . lv)re:;ar :;Zagazzros Left Blank

TEL : 886-3-327-3456 Page Number : D1-15 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

A (6Buvim) Date: 20191230 evel (Buvim) Date: 20191230
1300 1300
1200 1200
1109 ol
1000} T 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
500 60
509 B 50,0t bbb A b
400 400
300 300
209 200
109 100
7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
1 (@Buvim) Date: 20104230 evel (BuVim) Date: 20191230
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 GG 54| e A 54
500 ¥ 509 ——
400 T e B S s
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-16 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

A (6Buvim) Date: 2010.12.30 evel (Buvim) Date: 2019.4230
1300 1300
1200 1200
1109 ol
000 T T 1000
500 80
PEAK_BE 74 PERKL74
700 e 700
500 \M 60 -
PRV S| | v ———
509 et 5008 A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
1 (@Buvim) Date: 20104230 evel (BuVim) Date: 2019.1230
1300 1300
1200 1200
1109 o)
1000 1000
o ——
900 904
500 a0
700 ¢ 700
609 GG 54| e A 54
500 504 I —
400 T P e s s B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-17 of 98
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Peak

Avg.

Date: 20200105 el dBu Date: 20200105
1300]
1200
100
100.0]
900
PEAK 74| e00) PERK 74
700
4
AVG 54| 600 AVG 54
s0.0f
1
00
300
200)
100
000, 10000 17000, 14000 16000, 18000, 20000, 22000. 250 000 4000 6000, 6000, 10000, 12000, 14000. 16000, 18000. 70000 22000. 25000
Frequency (MHz) Frequency (MHZ)
Site 03CHI5-HY
+PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector Peak
Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 2020.01.05 evel (Buvim) Date: 2020.01.05

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 509 R
409 400)
309 309
200 200
109 100

000. 14000, 16000, 13000 20000, 22000, 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000. 20000 22000. 25000

requency (i) Frequency (MHz)
site HI5-HY Site 03CHI5-HY
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector Detector Peak
Project Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Date: 2020.01.05 evel (Buvim) Date: 2020.01.04

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 509 R
409 400)
309 309
200 200
109 100

000. 14000, 16000, 13000 20000, 22000, 25000 000 4000, 600D, 8000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000

requency (i) "
site HI5-HY Site 03CHI5-HY
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector Detector Peak
Project Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Peak
Avg.

Date: 20200105 el dBu Date: 20200104
1300]
1200
100
100.0]
900
PEAK 74| e00) PERK 74
700
4
AVG 54| 600 AVG 54
s0.0f
1
00
300
200)
100
000, 10000 17000, 14000 16000, 18000, 20000, 22000. 250 000 4000 6000, 6000 10000, 12000 14000. 16000, 18000. 70000 22000. 25000
Frequency (MHz) Frequency (MHZ)
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Report No. : FR900422-06A
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Project Project 900422-06
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11g CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR900422-06A
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.
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No. : FR90O0422-06A
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WIFI 802.11b (Band Edge @ 3m)
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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RBW-I000.000KHz VBW-0.010KHz SWT:Auto REW-1000.000KHz VBW.0010KHz SWT-Auta
Detector Peak Detector Peak
Avg . Prefest 900422-06 Prefest 90042206
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
2 Vertical Fundamental
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REW: 1000 000KHz VBW-0.010KHz SWT:Auto REW:1000.000KHz VBW:0.010KHZ SWT:Aute
Detector Peak Detector = Peak
AVg . Pretest 900422-06 Pretest 90042206
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FCC RADIO TEST REPORT

Report No. : FR900422-06A
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Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Pretest :1900422-06 Prefest 90042206
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Pretest :1900422-06 Pretest 190042206
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CHO6 2437MHz - R
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Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
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o
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600 AVG_BE 54|
s
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. st £90042206 Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Vertical Fundamental
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Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
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site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :900422-06 Pretest 190042206
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical Fundamental
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Site +03CHI5-HY
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz
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Fundamental
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site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Pretest :1900422-06 Prefest 90042206
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site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Pretest :1900422-06 Pretest 190042206
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Vertical Fundamental

A (6Buvim) Date: 20191231 evel (Buvim) Date: 20191231
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1460 2463.2465.2467 24602471 o1 491.2493.245% 50 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
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Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
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Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Pretest 90042206 Pretest 900422-06
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Frequency (WHz) Frequency (WHz)
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Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Avg. retest :900422-06 prerest 90042206
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510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 20191231 evel (BuVim) Date: 20191231
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1200 1200
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1000 1000
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Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206
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1 (¢Buvim) Date: 20191231 evel (Buvim) Date: 20191231
1300 1300
1200 1200
1109 ol
1000 - 1000
s0d ~ \\ wd
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500 7 D SRPIVAI SOV VI PRI T e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 20191231 evel (BuVim) Date: 20191231
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 e A 54
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200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206
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Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

0d
o
s
00 PEAK_BE 74
s
A
s
s
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
oW T00G000R 1 VoW SGB000s At
Detector + Peak
Peak Preest 190042206 Left blank
wod
600 AVG_BE 54|
s
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. st £90042206 Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Vertical Fundamental

1 (¢Buvim) Date: 20191231 evel (Buvim) Date: 20191231
1300 1300
1200 1200
1109 ol
1000 1000
00 f "‘"\\ 904
300 i 80 T
700 / 700
- : / T
so0f™ 00 e A g A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 20191231 evel (BuVim) Date: 20191231
1300 1300
1200 1200
1109 o)
1000 1000
900 904
a0 W s0q)
700 709
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500 . 504 —]
400 B S A S
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical Fundamental
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Frequency (Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak pretest 1900422.06 Left Blank

A (@BuVim) Date: 20191231
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1200
1109
1000
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700

600 AVG_BE_54]
500 .

400)

300
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430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

AVg . Prefest :900422-06 Left Blank
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz
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1109 ol
1000} sdvy_icmm 1000|
900 A 904
209 PEAK BE 74 80 PERKL74
700 -««_\M 700
500 60
oy T s RIS —
500 500 Py O
400 400
300 300
209 200
109 100
7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector eal
Peak Pretest :1900422-06 Prefest 90042206
1 (@Buvim) Date: 20191231 evel (BuVim) Date: 20191231
1300 1300
1200 1200
1109 o)
1000 1000
00 N 904
500 a0
609 \\ GG 54| e AV 54
500 S 509
T B e | et |
400 Qo
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Vertical Fundamental

A (6Buvim) Date: 20191231 evel (Buvim) Date: 2019.4231
1300 1300
1200 1200
1109 ol
1000 1000
L
900 904
09 ﬁ PEAK_BE 74 80 PERKL74
700 700
500 60
500 500
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
1 (@Buvim) Date: 20191231 evel (BuVim) Date: 2019.1231
1300 1300
1200 1200
1109 o)
1000 1000
900 904
0o B w00
700 \ 700
609 < GG 54| e A 54
500 \ 504
T —
400 R R S
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-39 of 98
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FCC RADIO TEST REPORT

Report No.

: FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 20200105

PERK 74

AVG 54

000

Condition
Detector
Project

000 10000, 12000. 14000, 16000, 18000 20000 22000.

Frequency (MH2)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

250

Date: 20200105

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

Site

Condition
Detector
Project

000, 10000, 12000. 14000 16000 18000, 20000.
Frequency (MHz)

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :

FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 202001.05 evel @Buvim) Date: 2020.01.05

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
700 + 700)
609 VG 54 609 VG 54
500 s00]
400) 400
300 300]
209 200)
109 100

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 13000 20000 22000 25000 000 4000 6000, 8000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000

Frequency (MHz) Frequency (MHz)

Site +03CHIS-HY Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak
Project 190042206 Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :

FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 202001.05 evel @Buvim) Date: 2020.01.05

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 - 700]
609 VG 54 609 VG 54
500 s00]
400) 400
300 300]
209 200)
109 100

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000 20000 22000. 25000 000 4000 6000, 8000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000

Frequency (MHz) Frequency (MHz)

Site +03CHIS-HY Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak
Project 190042206 Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No.

: FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2020-01.06

PERK 74

AVG 54

000

Condition
Detector
Project

000 10000, 12000. 14000, 16000, 18000 20000 22000.

Frequency (MH2)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

250

Date: 20200106

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

Site

Condition
Detector
Project

000, 10000, 12000. 14000 16000 18000, 20000.
Frequency (MHz)

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

2 Horizontal Vertical

o
09 PEAK 74 809 PEAK 74|
600 AVG 54 00 AVG 54
o
o
e e o
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak ROW-I000.000K+ 2 VBWE3000.000KHz SWTAuto REW-I000.000KH2 VBW:3000000KHz SWT-Auto
Detector : Peak Detector
Project :900422-06 Project 900422-06

Avg.

TEL : 886-3-327-3456 Page Number : D1-44 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical

o
09 PEAK 74 809 PEAK 74|
600 AVG 54 00 AVG 54
o
o
e e o
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak ROW-I000.000K+ 2 VBWE3000.000KHz SWTAuto REW-I000.000KH2 VBW:3000000KHz SWT-Auto
Detector : Peak Detector
Project :900422-06 Project 900422-06

Avg.

TEL : 886-3-327-3456 Page Number : D1-45 of 98
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Horizontal Fundamental

) @Buvim) Date: 2020.01.03 o 0B Date: 20200103
1300 1300
1200 1200)
1109 — 09
1009 1000)
s00 90|
809 809 PERK 74
700) 70|
|
a p— -
500 e saati e
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Pretest 90042206 Pretest 900422-06
A @Bvim) Date: 20200103 el (@Buvim) Date: 20200103
1300 1300
1209 1200)
1109 1109
P
1009 pum— 1000)
500 { 00|
500 80|
700) 700
500 60| o
500 1 500 T
400 I e e
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Avg. retest :900422-06 prerest 90042206

TEL : 886-3-327-3456 Page Number : D1-46 of 98
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Vertical

Fundamental

A (@BuVim)

Date: 2020.01.03 evel (Buvim) Date: 2020.01.03
1300 1300
1200 1200
1109 ol
1000 et 1000
900 904
300 80 T
700 700
500 N 60
e B e e it s
500 T Sma———
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2020.01.03 evel (BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 — 1000
900 904
500 a0
700 709
609 e A 54
500 ; 504 — —]
B e e e P e i e .
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

A @Buvim) Date:2020.01.03 evel (dBuvim) Date:2020.01.03
1309 1300)
1200 1200)
oy 1109
1009 1004
90 | 90
700 700
: K
500 B s e R
400) 400
300 300|
200 20|
100 100|
3102320, 2540, 2360, 730 2400, 2. 2440, 2450 00 T 500 1700 1900 2100 2300 2600 2700, 3000
Frequency (MHz) Frequency (HHa)
site $03CHI5-HY site 03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector peak
Peak Pretest :1900422-06 Pretest 900422-06
A (@Buvim) Date: 2020.01.03 evel (dBuvim) Date:2020.01.03
1309 1300)
1200 1200)
1100 1100
1009

VG 54

509 — 509
N ——
400 B S s e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-48 of 98
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

0d
e
-
00 PEAK_BE 74
s
Mty

s
s
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

oW T00G000R 1 VoW SGB000s At
Detector : Peak

Peak Preest 190042206 Left blank
wod
N\

oo N o BE 54
s
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak

Avg. st £90042206 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

1 (¢Buvim) Date: 2020.01.03 evel (Buvim) Date: 2020.01.03
1300 1300
1200 1200
1109 ol
1000 [“’“"”‘\ 1000
900 | 904
300 80 T
700 700
500 T 60
B | B ————
50 i 0.
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2020.01.03 evel (BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 — 1000
909 i 909
500 a0
700 709
609 e A 54
500 504
= — ——
409 B
309 304
200 200
109 100
07320, 0. 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-50 of 98
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical

Fundamental

s
100.0| m’“"“ﬁ
-
00 PEAK_BE 74
70.0 ‘\\M
o
Mm

o
o
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL

ROWI00T000R 2 VW 3000000k Az SWTAuTo
Detector :Peak

Peak et 50042206 Left Blank
e
600 AVG_BE 54
50.0 S
— !

o
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

Avg. Perest :900422.06 Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 202001.03 evel (@BuVim) Date: 2020.01.03
1300) 1300
1200) 1200
1109 g
[E S P
1000) N 1000

900) 900
00 IPEAK_BE 74| 809 PERK 74|
709 700]

. el L e e e
500 st Y PR R——————E
409 400
309 04
209 200
109 100
460 2463.2465.2467 2460 2471 7 AT 249324952497, 2500 000 0. 4500 A700. 1300 2100 2300 2800, 2700, 3000
Frequency (Miz) Frequency (HHa)
site +03CHI5-HY Site 03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :900422-06 Prefest 900422-06
1 (6Buvim) Date: 2020.01.03 evel (dBuvim) Date:2020.01.03
1300 1300
1200 1200
09 ol
tovolt 1000

609 S~ GG 54| e A 54
500 — 504 7 —
e S —
400 P e s T T L E—
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-52 of 98
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Vertical Fundamental

A (6Buvim) Dote: 2020.01.03 evel (Buvim) Date: 20200103
1300 1300
1200 1200
1109 ol
t0pg AT 1000
900 \\ 904

00 IPEAK_BE 74| 809 PERK 74|
709 700]

s ety ] I m—————
500 e e 50,00 s i A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
1 (@Buvim) Date: 2020.01.03 evel (BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 1000
e e ey
900 \ 904
500 \ a0
700 709
609 GG 54| e A 54
500 504 — —
N S | S U D B
400 400
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-53 of 98
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Horizontal Fundamental

A @Buvim) Date: 20200103 el (a8 Date: 20200103
1300) 1300

1200) 1200

1100) 00| ¥

100.0| 7~ W‘ﬁ 100.0|

900 |

k 90|
809 \ 809 I PERK 74
700) 700 I
] N
600) fos

hoteder st st 3 ek
500 s 50,0 bbb s et e
400) 00
300 300
200 20|
100 00|
502320, 740 7560 7360 700 P 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Pretest 90042206 Pretest 900422-06
A @Bvim) Date: 20200103 el (@Buvim) Date: 20200103
1300 1300
1209 1200)
1109 1109
1009 1000) 4
%00 = j a0
500 80| |
500 1 - 60| u; o
500 = 500 T
B —
400 B e s
300 300
200 20|
100 100|
5107520 7. 73560, 7360 7400 P 740, 28 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (MHz) Frequency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Avg. retest :900422-06 prerest 90042206

TEL : 886-3-327-3456 Page Number : D1-54 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 202001.03

1000

900
809 PEAK_BE 74
709

it -

7

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak pretest 1900422.06 Left Blank

A (@BuVim) Date: 2020.01.03

1300
1200
1109
1000

900
s00)
700

600 < AVG_BE_54]

=
500 T
409
309
200
100
430 2440, 250, 2260, 270 280, 290, 20
Frequency (MHz)
site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

AVg . Prefest :900422-06 Left Blank

TEL : 886-3-327-3456 Page Number : D1-55 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

1 (¢Buvim) Date: 2020.01.03 evel (Buvim) Date: 2020.01.03
1300 1300
1200 1200
1109 ol .
1009 e o 1000
900 904
300 80 i T
700 700
s et . |
i s B s04) PRV ADIPRR PSS e iy |
500 g e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2020.01.03 evel (BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 1000 .
900 —Y 904
500 a0 i
700 \ 709 I
500 7 60 { A 54
1/
sn) - +— S 5n.n4’_”m”‘ﬂ_’_/_“_/
400 So 400
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector Peak
AV g . Pretest :900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-56 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1+2 Vertical Fundamental

) amuvim) bate 20200103
1200

1200

100

[Ty, N—

s0d \

809 PEAK_BE 74
709
s00) A T

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Prefest :900422-06 Left blank

A (@BuVim) Date: 2020.01.03

1300
1200
1109
1000

900\

)
] 1\

AVG_BE_54]

300
209
109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

A\/g . Pretest $900422-06 Left blank

TEL : 886-3-327-3456 Page Number : D1-57 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

1 (¢Buvim) Date: 2020.01.03 evel (Buvim) Date: 2020.01.03
1300 1300
1200 1200
1109 ol
1000 e i) 1000
900 904 '
300 80 T
700 700] LL‘
509 Lttt 60 f
etoereseieessporttertmnptrentiscrtopied | ovspansomimeeo
500 500t
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
A (@Buvim) Date: 2020.01.03 evel (BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 - 1000
900 T 504
500 a0
700 ) 709
609 / e A 54
500 504 T
400 B S m
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-58 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim) Date: 202001.03

I

PEAK_BE_74
SR e

Mvsbosesmosr]

430

Site
Condition

Detector
Pretest

2440, 250, 2460, 0. 2480, 2490, 2
Frequency (Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak

:900422-06

Left blank

Avg.

A (@BuVim) Date: 2020.01.03

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

—

Site
Condition

Detector
Pretest

2440, 250, 260, 2470, 2a80. 2490, 2
Froquency (1Hz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

:Peak

:900422-06

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-59 of 98



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

1 (¢Buvim) Date: 2020.01.03 evel (@Buvim) Date: 2020.01.03
1300 1300
1200 1200
1109 ol
1000 et i | 1000
a0 / s0d
109 m/ 704 JJ L\h
500 60
H P B P B —
500 SO0 et
400 400
300 300
209 200
109 100
3102320, 240, 2360, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :900422-06 Prefest 90042206
A (@Buvim) Date: 2020.01.03 evel (@BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 1000
900 | 90|
500 a0
700 700
609 e A 54
500 | 504 T
I _—
400 0]
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Pretest :1900422-06 Pretest 190042206

TEL : 886-3-327-3456 Page Number : D1-60 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

s
o
mnn*‘w“\\/
- M\
00 PEAK_BE 74
500 Ay it H
oy
ey

sie ocHiBHY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL

RBW-I000.000K+2 VBWE3000.00KHz SWTAuto
Detector + Peak

Peak Preest 190042206 Left blank
o
L S
600 N AVG_BE 54|
N
]
ey i

sie oacHIBHY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
retest :900422.06 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

1 (¢Buvim) Date: 2020.01.03 evel (Buvim) Date: 2020.01.03
1300 1300
1200 1200
1109 ol
1000 ot 1000
900 904
09 80 PERKL74
700 700] /J
600 it 60 t‘
H P P JRRm——s
500 il 500 s o
400 i 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
Sefting 1 Setting 1
A (@Buvim) Date: 2020.01.03 evel (BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 1000
900 —— 909
500 a0
700 700
609 e A 54
50 s0q] L T
400 B e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector eal
AV g . Pretest :1900422-06 Pretest 190042206
Sefting 1 Setting 1

TEL : 886-3-327-3456 Page Number : D1-62 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020.01.03

PEAK_BE 74

1009 /-M-" ~~~~~ et g st
909
ol
700)
o]

At tee]

430 2440 2450, 2460, 70, 2480,
Froquency (Mie)
site +03CHI5HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Pretest :900422-06
Sefting 1

2490, 2

Left blank

Avg.

A (@BuVim)

Date: 2020.01.03

e
WS ———
wl |
700/

50.0 T

209
109

AVG_BE_54]

—

430 2440, 250, 260, 2470, 2a80.
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector
Pretest :900422-06
Setting B

2490, 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-63 of 98



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 (¢Buvim) Date: 2020.01.03 evel (Buvim) Date: 2020.01.03
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
w0 ) e
[ ot |
509 00| sty sy st
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Pretest :1900422-06 Prefest 90042206
Sefting 1 Setting 1
A (@Buvim) Date: 2020.01.03 evel (BuVim) Date: 2020.01.03
1300 1300
1200 1200
1109 o)
1000 1000
900 — 904
500 a0
700 709
609 e A 54
500) R 500
—— I ]
400 B T S S
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector eal
AV g . Pretest :900422-06 Pretest 190042206
Sefting 1 Setting 1

TEL : 886-3-327-3456 Page Number : D1-64 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Vertical Fundamental

Peak

A (@BuVim)

Date: 2020.01.03

S R e
900
sooy—f PEAK BE 74

Mt

[ I

430

Site
Condition

Detector
Pretest
Sefting

2440, 250,

+03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
:900422-06
11

2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Left blank

Avg.

A (@BuVim)

Date: 2020.01.03

1300
1200
1109
1000

700
600l /
500
400)

o
/

300
209
109

Wi Ty
W

& AVG_BE_54]

T

430

Site
Condition

Detector
Pretest
Sefting

2440, 250,

+03CHI5-HY

: AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

:900422-06
B

2% 2a80. 2490, 2500

0. 2470,
Froquency (1Hz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal Vertical

Peak

Avg.

1 (4BuVim) Date: 20200142 evel (dBuVim) Date: 20200112

1309 1300]
1209 1200
100 100
1009 1000]
90.0) 90|
800 PEAK 74 soq) PEAK 74
700) ; 700
600 AVG 54 609 AVG 54
500 s0.0f
400 400
300) 300
200) 200)
100) 100/

000 4000 6000, 6000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 250 000 4000 6000, 6000 10000, 12000. 14000. 16000, 18000. 20000 22000. 25000

Frequency (MHz) Frequency (MHZ)

Site +03CHIS-HY Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak
Project :1900422-06 Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-66 of 98

Report No. : FR900422-06A



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 20200112

PERK 74

| A

000

site
Condition
Detector
Project

000, 10000, 12000, 14000 16000, 13000 20000,

y (z)

HI5-HY
:PEAK_74 3m 9120D_15_1620 HORIZONTAL

190042206

250

Date: 20200112

PEAK 74

P

AVG 54

\‘
|
|
!

4000, 6000, 8000, 10000. 12000 14000 16000. 1000. 20000, 22000 25000

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-67 of 98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@Buvim) Date: 202001.07
1300)
1200)
1100)
1000)
900
800) PERK 74
700) -

| A

000 4000 6000. 8000, 10000. 12000 14000. 16000. 1000. 20000. 22000,

y (z)
site +03CHIS-HY
Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector +Peak
Project 190042206

250

el (dBuVim)

Date: 20200107

PEAK 74

AVG 54

000

site
Condition
Detector
Project

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000,

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

900422-06

22000 25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20200131

PERK 74

e

000

Condition
Detector
Project

4000, 6000.
Frequency (MH2)
£ 03CHIS-HY.
+PEAK_74 3m 9120D_15_1620 HORTZONTAL
+Peak
:900422-06

000 10000, 12000, 14000 16000, 18000 20000 22000.

250

Date: 2020.01.31

PERK 74

AVG 54

7000, 6000, 8000. 10000, 12000 14000, 16000. 18000, 20000. 22000 25000

Frequency (Hz)
03CHI5-HY

PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 20200131

PERK 74

| A

000

site
Condition
Detector
Project

4000 6000, 8000, 10000, 12000 14000. 16000. 1000. 20000. 22000, 2501

y (z)
+03CHIS-HY
:PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak
190042206

el (dBuVim)

Date: 20200131

PEAK 74

3

!
|
|
\

AVG 54

site
Condition
Detector
Project

000 4000, 6000, 8000, 10000 12000. 14000. 16000 13000 20000, 22000. 25000

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

1+2

Vertical

Peak

Avg.

1 (@Buvim)

Date: 20200131 el (dBuVim)

Date: 20200131

1300
1200
o)
1000

90

PERK 74 200

PEAK 74

700
s 60

504
400
s00f
200
100

AVG 54

000

site
Condition
Detector
Project

6000, 16000, 20000, 22000, 250 000 4000. 6000,

HI5-HY
:PEAK_74 3m 9120D_15_1620 HORIZONTAL

Site 03CHI5-HY

Detector Peak
Project 900422-06

Condition PEAK_74 3m 9120D_15_1620 VERTICAL

000, 10000, 12000, 14000 16000. 18000, 20000. 22000 25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11n HT40 LF

1+2 Horizontal Vertical

Date: 20200212

s
m N m
28 + T 204 :
;
nof 2 24 V'2 3 ot
Y O Y L
N et
ey PR
Site :03CH15-HY Site. 03CH15-HY
Condition : QP 3m BILO6_12_611D_190415 HORIZONTAL Condition QP 3m BILO6_12_611D_190415 VERTICAL
QP / Detector + Peak Detector Peak
Project 190042206 Project 900422-06

Peak

TEL : 886-3-327-3456 Page Number : D1-72 of 98
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full RU (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full RU CHO1 2412MHz

1+2 Horizontal Fundamental

v o o p—
.
P

809 PERK 74
700 700)
600 600] v

@ o USSR BV | L STV v —
500 500 b WA bt
400 400
300 300
200 20|
100 100
50 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 90042206 Project 900422-06
A (@Buvim) Date: 2020.01.04 evel (4BuV: Date: 20200104
1309 1300)
1209 1200)
1109 00
1009 - 1004)
s00 90|
300 a0
700) 70|
500 600 5
50 s0q|
N ISR S A o
400 400t
300 300
200 20|
100 100]
510 7520 7340, 7360 738, 7400 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Avg . Project +900422.06 Project 90042206

TEL : 886-3-327-3456 Page Number : D1-73 of 98
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
100 o)
o
1000 1000
509 90
209 200 PERK 74
700 700
500 s 60 peoveime
SBDRSYS T | W ——
500 500 oo e AN
400 400
300 s00f
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A 6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
110 o)
1000 1000
900 ] 90
{
700 J 700
500 60
G 54
500 T t t t /1/—/ 504 R R R D e = | | e
400 00—
300 300
200 200
109 100
510 2320, 7540, 2360, 760, 2400 215 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 190042206 Project 190042206

TEL : 886-3-327-3456 Page Number : D1-74 of 98
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11 ax HE20 Full RU CHO06 2437MHz - L
1+2 Horizontal Fundamental
s00
o
800 200 PEAK_74]
. - » L
p bbb ot [t
w
Site :03CHI5-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBWI003000t4z VOW-3000000KHz SWT:Auto RBWI000000KHz VEWH3000000K 7 SWTAuto
Detector : Peak Detector eal
Peak Project :900422-06 Project 900422-06
100
i
/
w
i [, - —— —— o
40.0| 80,0 T
o
Site :03CHI5-HY Site. 03CH15-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
RBWIO00000K1z VEWOBIONH s SWT-Auto RBWH000000KH2 VBW0010K1z SWT:Adto
AVg . Project :900422-06 Project :900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full RU CHO6 2437MHz - R

1+2 Horizontal Fundamental

A (@Buvim) Date: 20200104

1000)
900
800) IPEAK_BE 74

TR g i

500

400)

300

200

100

a0z, zaM sz zao. zam 2400 0

Frequency (Hiz)

site $03CHIS-HY

Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Project :900422-06 Left blank

-

b

0 // g AVG_BE 54
s00}— — -

o

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. o ioouazcs Left blank

TEL : 886-3-327-3456 Page Number : D1-76 of 98
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11 ax HE20 Full RU CH06 2437MHz - L
1+2 Vertical Fundamental
sy oo 20200104 e oae 20200108
1209 1200
1200 1200
109 o
1009 1000
%09 500
800 200 PEAK 74|
700 700
60.0) T " 60.0(
50.0) . i M“““” 50.0] WWHWVMM ot | St
00 a0
209 200
209 200
109 100
=0 T R o0 a0 wn  mwme w30
Treasency ) Freasoncy (i
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
{RBWHI000.000KHz VBW-3000.000KHz SWT:Auto REWAI000.000KHz VBW-3000.000KHz SWT:Auto
Detector :Peak Detector
Peak Project :900422-06 Project 900422-06
s oo 20200104 N oae 20200108
1309 100
1209 1200
109 o
1009 1000
90.0 —r 90.0/
w00 200
700 700
0o s0q o
sl s ] 500 —
40.0| 40,0 e
09 200
209 200
109 100
=0 W mEmm ww . w oo T a0 e m  me a0 30
Treasoncy ) Freasoncy i)
Site :03CH15-HY Site. 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
| RBWHI000.000KHz VBW-0010KHz SWT:Auto { RBWHL000.000KHz VBW-0010KHz SWT:Auto
Detector betector
AVg . Project :1900422-06 Project 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full RU CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@Buvim) Date: 20200104

i,
1000) ’

s00) / \
b PEAK_BE 74
709

cus) if M

420 2430, 2840, 2450, 2460, 2. 2450, 0. 2500
Frequency (Hz)

site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o hoaszz0s Left blank

A (@Buvim) Date: 20200104

oo —
s00)
700)
oo VG B 54|

420 2430, 2840, 250,

2460, 210, 2480, 0. 2500
Frequency (1Hz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. o ioouazcs Left blank

TEL : 886-3-327-3456 Page Number : D1-78 of 98
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full RU CH11 2462MHz

1+2 Horizontal Fundamental

) aBvim) Dot: 20200104 ot s Date 20200108
1300 1204

1200 1200

g 100

T S

1009 \ 1009

209 *\ s0d

w00

PERK_BE 74 200 PEAK 74|
700) 700
s00) :

USRI | s—————|
509 et 500 A
400 400
300 s00f
200 200
109 100
1460 2463.2465.2467 24692471, 161 469.2491.2453 24952497, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
110 o)
000} 1000
900 90
500 80
700 700
609 VG BE 54| e G 54
500 = 504 ——
—l - o
400 B N e
300 300
200 200
109 100
7460 246324652467 2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 190042206 Project 190042206

TEL : 886-3-327-3456 Page Number : D1-79 of 98
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full RU CH11 2462MHz

1+2

Vertical

Fundamental

A (@Buvim)

Date: 20200104

el (@BuVim) Date: 2020.01.04
1300 1300
1200 1200
1109 o)
1000 W%\ 1000
509 90
209 PEAK BE 74 809 PEAK 74
700 700
509 1 60
et PRPYY | VORI ———
SV SRR TN o
500 frihe 500 e b A AT
400 40
300 300
200 200
109 100
1460 2463.2465.2467 24692471, 161 469.2491.2453 24952497, 2 000 W00, 500 700 1900 2100 2300 Z500. 270, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
110 o)
B 1000
900 90
500 80
700 700
609 VG BE 54| e G 54
500 —t 509 T —=
400 B e s S B
300 300
200 200
109 100
1460 2463.2465.24672460 2471, o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Project 190042206 Project 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full RU (Band Edge @ 3m)

A (@Buvim) Date: 2020.01.04 evel (dBuvim) Date: 20200104
1309 1300
1200 1200)
1100 1100
1009 fﬂ‘*w‘“‘”‘/“““““ 1004)
500 50|
09 809 PEAK T4
700 700
500) 3 600
S TP WO kot o
J S0l e Uirsmnssesmins ]
400 400
300 300
200 20|
100 100
510 730 7360 FE T T 240 74602470 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (WH)
site $03CHIS-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 90042206 Project 900422-06
Setting 1105 Setting 105
A (@Buvim) Date: 2020.01.04 evel (4BuV: Date: 20200104
1309 1300)
1209 1200)
1109 00
1009 1004) .
——
s00 r’ 90| }
300 a0
700) 70|
09 e I A6 54
50 —— s0q| AR
S i — ]
400 80
300 300
200 20|
100 100]
510 740, 736, 70 0. 2. 7240, 74502470 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Avg . Project +900422.06 Project 90042206
Setting :105 Setting 1105

TEL : 886-3-327-3456 Page Number : D1-81 of 98
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full RU CHO3 2422MHz - R

1+2

Horizontal

Fundamental

Peak

A (@Buvim) Date: 20200104

ot
1000 it

s00

809 PEAK BE 74
700)

500) dosmbaih bt e,

ot sire]

420 2430, 2840, 2450, 2460, 2. 2450, un. 2
Frequency (Hz)
site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :900422-06
Setting :

Left Blank

Avg.

A (@Buvim) Date: 20200104

S0~
500

|

600 AVG_BE_54]
500 5

400) T
300
209
109
420 2430, 2840, 250, 2460, 210, 2480, . 2
Frequency (1Hz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector
Project :900422-06
Setting 1105

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
100 o) -
1000 i, 1000]
900 90 |
200 o I PEAK 74
700 700) 1
500 1 s 60
P T TS R g RN B PoOn rerersee e e
500 00t
400 400
300 s00f
200 200
109 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :900422-06 Project 900422-06
Sefting 1105 Setting 105
A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
110 o)
1000 1000 5
900 90
500 80 ‘
700 700 |
500 60 1 ]
509 s00 AN -
400 B e
300 300
200 200
109 100
510 a0, w0z 2. 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector
AV g . Project :900422-06 Project 190042206
Sefting 1105 Sefting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full RU CHO3 2422MHz - R

1+2 Vertical Fundamental

A (@Buvim) Date: 20200104

100.0 gt o
e M.\

800) IPEAK_BE 74
700)
600) R AT e vy Y

420 2430, 2840, 2450, 2460, 2. 2450, 0. 2500
Frequency (Hz)
site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Project :?gaoazzroe Left blank

Setting

A (@Buvim) Date: 20200104

00—
s00)
700)
600 AVG_BE_54]

-
500 ————— 1

T S o T
Frsauoncy (i)
site {03CHISHY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg_ Project +900422-06 Left blank

Setting 1105

TEL : 886-3-327-3456 Page Number : D1-84 of 98
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
100 o)
1000 oo 1000
509 90
209 200 PERK 74
700 700) il
500 3 600 LY =
[ SPve——
P SRS RO PP R oAt et
400 400
300 s00f
200 200
109 100
510 a0, e 260, %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
110 o)
1000 1000
900 90
500 80
700 700
- I
mu—\/-—J s00) BRI p—
400 1 B T B e
300 300
200 200
109 100
510 a0, w0z 2. 2. 240, 2460.2470 000 00 500 700 900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector eal
AV g . Project 190042206 Project 190042206

TEL : 886-3-327-3456 Page Number : D1-85 of 98
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full RU CHO6 2437MHz - R

1+2 Horizontal Fundamental
s00
g PRV S S
904 \
\
60.0) "WMW"MWM
p”
w
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RBWI003000t4z VOW-3000000KHz SWT:Auto
Detector : Peak
Peak Project 190042206 Left blank
g
.
e
Y
\
50.0 T
o
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. Project  :900422-06 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full RU CHO6 2437MHz - L

1+2

Vertical

Fundamental

el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
100 o)
1009 eS| 1000] f
%09 / 500
809 f 04 PERK 74
00| 00| 1
60.0) 60| +
ot bttt et o st | Msbmiseiritsoscrpitess
S0 et e e
400 400
300 s00f
200 200
109 100
510 a0, e 260, %, 000 W00 500 700 1800 2100 2300, 27700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHISHY site 03CHISHY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector eal
Peak Project :900422-06 Project 900422-06
A gBuVim) el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
110 o)
1000 1000
900 90
500 80
700 700
500 60 )
509 R - 504 7N =
400 1 B e S
300 300
200 200
109 100
510 a0, w0z 2. 2. 000 00 500 700 1900 2100 2300, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project 190042206 Project 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full RU CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 20200104

1000t AR A s

800 }

700)
s00) 1

IPEAK_BE 74

420 2430, 2840, 2450, 2460, 2. 2450,
Frequency (Hz)
site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :900422-06

0. 2500

Left blank

Avg.

A (@Buvim)

Date: 20200104

Y ———VEC
=
\

500 D e S ]

AVG_BE_54]

420 2430, 2840, 250, 2460, 210, 2480,
Frequency (1Hz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Project 190042206

0. 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1+2 Horizontal Fundamental

s00

100.0| L - 100.0{
o !
209 s0g) i
et il
50.0| W 5n,waWwwwW*
w

Site :03CHI5-HY Site. 03CHI5-HY

Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL

RBWI003000t4z VOW-3000000KHz SWT:Auto RBWI000000KHz VEWH3000000K 7 SWTAuto
Detector : Peak Detector Peak
Peak Project :900422-06 Project 900422-06

Setting 10 Sefting 10

100

90.0| e 90.0f

i B ————7 ==
40.0| B s

o

Site :03CHI5-HY Site. 03CH15-HY

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL

RBWIO00000K1z VEWOBIONH s SWT-Auto RBWH000000KH2 VBW0010K1z SWT:Adto
Detector : Peak Detector eal
AV g . Project 190042206 Project 190042206
e 10 pcr »

TEL : 886-3-327-3456 Page Number : D1-89 of 98
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full RU CHO09 2452MHz - R

1+2

Horizontal Fundamental

Peak

A (@Buvim)

Date: 20200104

104 sl SE

%09

809 PEAK BE 74
700 Y

8003 .

et ther s

site
Condition

Detector
Project
Sefting

420 2430,

+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2450, 2. 2450, 0. 2500

2460,
Frequency (Hz)

Left blank

Avg.

A (@Buvim)

Date: 20200104

p—
900

s00)

700)

600 AVG_BE_54]
500 ]

—

Site
Condition

Detector
Project
Sefting

420 2430,

: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 210, 2480, 0. 2500

» 2460,
Frequency (1Hz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full RU CHO9 2452MHz - L

1+2 Vertical Fundamental

A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
100 o)
1000 | 1000]
509 90
209 200 PERK 74
700 700
600y e 60
500 50,00t ANI At
400 400
300 s00f
200 200
109 100
310 a0, e 260, %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
Sefting 110 Setting 10
A (6Buvim) Date: 2020.01.04 el (@Buvim) Date: 2020.01.04
1300 1300
1200 1200
110 o)
1000 1000
900 ——— 90
500 80
700 700
500 60 )
509 T - — 509 i B s e | e e
400 B T e
300 300
200 200
109 100
510 a0, w0z 2. 2. 240, 2460.2470 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector Peak
AV g . Project 190042206 Project 190042206
Sefting 110 Sefting 10
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Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full RU CHO09 2452MHz - R

1+2

Vertical

Fundamental

Peak

A (@Buvim) Date: 20200104

WMM%MM\\
PERK BE 74
:

site

420 2430, 2840, 2450, 2460, 2. 2450, 0. 2500
Frequency (Hz)

+03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :900422-06
Sefting 110

Left blank

Avg.

A (@Buvim) Date: 20200104

= I

300

209

109

420 2430, 2840, 250, 2460, 210, 2480, 0. 2500
Frequency (1Hz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector
Project 190042206
Setting 110

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full RU (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full RU CHO1 2412MHz

1+2

Horizontal Vertical

Peak

Avg.

A (dBuVim) Date: 2020.01.16 evel (dBuvim) Date: 2020.01.16

1309 1300)
1209 1200)
1100 00
1009 1000]
909 900
809 PEAK 74 809 PEAK 74
700 T 700
609 AV 5 609 AV 54]
500 500
409 400)
309 309
209 209
100 100

000 4000, 6000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000, 250 000 4000, 6000, 6000, 10000, 12000, 14000 16000, 1000, 20000 22000 25000

Freauency (MHz) Frequency (WHz)

site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector peak
Project :1900422-06 Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full RU CH06 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020-01-16

1300
1200
100
1000
509
500

PERK 74

700
500
500
400
300
200
109

=

+

| A

site

Condition
Detector
Project

4000 6000, 8000, 10000, 12000 14000. 16000. 1000. 20000. 22000, 2501

y (z)
+03CHIS-HY
:PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak
190042206

Date: 20200116

PEAK 74

AVG 54

4000 6000,

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

900422-06

000, 10000, 12000, 14000 16000, 18000, 20000 22000

25000
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full RU CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 2020-01-16

PERK 74

| A

000

site
Condition
Detector
Project

4000 6000. 8000, 10000. 12000 14000. 16000, 13000. 20000,

y (z)
+03CHIS-HY

:PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

190042206

2000, 250

el (dBuVim) Date: 2

020.01-16

PEAK 74

AVG 54

000

site
Condition
Detector
Project

4000 6000, 8000, 10000. 12000 14000, 16000. 13000 20000, 22000.

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

900422-06

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. :

FR900422-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full RU (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11 ax HE40 Full RU CHO03 2422MHz
1+2 Horizontal Vertical
: PEAK_74 3m 9120D_15_1620 HORIZONTAL PEAK_74 3m 9120D_15_1620 VERTICAL
Peak e o
Avg.
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Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full RU CH06 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 2020-01-16

PERK 74

| A

000 4000, 6000, 8000, 10000 120
Frequency (MHz)

site +03CHIS-HY

Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL

Detector +Peak

Project 190042206

00. 14000, 16000, 18000 20000, 22000,
y ()

250

el (dBuVim)

Date: 20200116

1300
1200
o)
1000
90
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700
60
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400
s00f
200
100
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000
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000, 10000, 12000, 14000 16000 18000, 20000 22000
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PEAK_74 3m 9120D_15_1620 VERTICAL

25000
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Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full RU CH09 2452MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 2020-01-16

PERK 74

| A

000

site
Condition
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Project

4000 6000, 8000, 10000, 12¢
r

0
requency (MHz)

HI5-HY
:PEAK_74 3m 9120D_15_1620 HORIZONTAL

00. 14000, 16000, 18000 20000, 22000,
y ()

250

el (dBuVim)

Date: 20200116

1300
1200
o)
1000
90
a0

PEAK 74

700
60
504
400
s00f
200
100

AVG 54

000

site
Condition
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Project

000, 10000, 12000, 14000 16000, 18000, 20000 22000

HI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

25000
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

A a8y

Date: 202001.25

) (@Buvim)

Date: 20200125
1304 1300
1200 1200
09 1100 5
1004 W 1000
904 / 904
804 E 500 i sl
704 / 70|
it B ——
s0qf 50,0t bl
400 400
304 300
200 20|
100] 100]
0 0, 7340, 7360 70 700 s T R T 700 700 700 7700 000
Frequency (WHz) Frequency (Hz)
site 03CHI5-HY site +03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 90042206 Project +900422-06
ovel (@Buv: Date: 2020.01.25 ) (@Bavim) Date: 20200125
1304) 1300
1200 1200
1100 1100
T
1004 1004
~
904 904
804 a0
70| 700 |
600 7 50 i B
504 504
e =
400 00
304 300
200 20|
100 100]
S0 70, 7240 760, =Ty 720 s 000 W00 4800 700 1000 700 700 2500 2700, 000
Frequency (MHz) Frequency (MHz)
site 03CHI5-HY site +03CHIS-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Av g . Project 90042206 Project 190042206

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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- e 20200125 — oat: 20200125
1300 1300
1200 1200
o) o)
1000 - 1000
%00 %00
500 w09 -
700 700
s0d ; a0 -
s0.0f Y, S E——— Y S s i
ad ad
300 300
209 209
100 100
o T8 it o = ooz L T N (TS~ ™ T Y
ey (o) Heauency (whe)
Site 03CHI5-HY Site +03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
REW-1000.000KHz VBW:3000.000KHz SWT-Auto . RBW:1000.000KHz VBW3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 900422-06 Project 190042206
- vt 20200125 J aBuvim) oate: 20200125
1300 1300
1200 1200
o) o)
1000 1000
o o
500 snd
700 700
509 . 500
N i s | e
and Py I
309 300
200 200
100 100
o T i Tt o oo 7ms L N (ST ™ T Y
Fremency () Heaiency e}
Site. :03CHI5-HY Site :03CHI5-HY
Condition /AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition 54 3m 9120D_15_1620 VERTICAL
REW-1000.000KHz VBW:0 0I0KHz SWT:Auto W000.000K+Hz VBW-0010KHz SWT:Auto
Detector Peak Detector ak
Avg_ Project 90042206 Project +900422.06
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

) (@BuVim) Date: 20200128 1 (@BuVim) Date: 202001.28
1300 1300

1200 1200

00| 00| 5

100.0| e 100.0|
809 209 PEAK 74
: E :

-
50,0t b s b R
P 10
300 300
209 209
100 100
o I L wT L N e 8
reasency (e Feeaiency e
site {03CHISHY site {03CHISHY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
| RBWH006.000KHz VBW-3000.000KHz SWT:Auto | RBWHI000.000KHz VBWA3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project +900422-06 Project $900422-06
i oo 20200128 i~ e 20200128
w00 w00
120 120
nd na
100 10
o
%0g %01
w09 509
709 709
soq) \\' s00) A6 54
500 501
i N R I ———— RSl
40.0| B e B
500 500
209 209
100 100
o o e T w7 N L NN - 8
reasency (i Feeaiency e
site {03CHISHY site {03CHISHY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition V6_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto W:1000.000KHz VBW:0.010KHzZ SWT:Auto

Detector :Peak Detector

Avg . Project +900422.06 Project

TEL : 886-3-327-3456 Page Number : D2- 3 of 52
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Horizontal Fundamental

) (BuVim) Date: 20200128

1300
1200
00|

w0 ety

\
509 S PEAK_ BE 74
700 ™,

J kY

600 ;
(P W,
509
400
309
200
100
T - N 7 3
requency (Hr)
site +03CHIS-HY
Condition < PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Pe

Peak Project ;92(;(422'06 Left blank

) (@BuVim) Date: 202001.28

1300
1200
04|
1000

80.0] / \
700]
s00) v AVG_BE_54]
00—
(—

400

300]
200
100]

W10 2420 2430 20, 2450 2460 2470, 2480, 2400, 2500
Frequency (1Hz)

Site +03CHIS-HY

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg . l;rgoze:c:w ;;?gazzroe Left blank
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SPORTON LAB.

FCC

RADIO
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Report No. : FR900422-06A

A (@Buvim) Date: 2020.01.28 A @Buvim) Date: 2020.01.28
1300 1300
1200 1200
o 1o ;
1000 1000
90| 90|
09 09 PEAK 74
700 ‘1‘ 700
500 . 500
Dbl B e e
s0.0f M P PO U RS PR S S
400 400
300 300
200 200f
100 100
510 M0 0z, %, 2440 24602470 000 TI00. 1500 700 1900 2100 2300 2600, 2700, 000
Froquency (Hz) Froquency (MHz)
site +03CHI5HY site +03CHI5HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector
Peak Project 190042206 Project :900422.06
A (dBuvim) Date: 2020.01.28 ) (6Buvim) Date: 2020.01.28
1300 1300
1200 1200
04| 1100
1000 1000
90| AR 900|
509 500
700 700
609 609 W6 54
504 S04
B A A
400 Qe
304 300
200 200f
100 100
310 a0 m0 ZE0 20 %, 2440 24602470 000 TI00. 1500 700 900 2100 2300 2600 2700, 3000
Froquency (Hz) Froquency (MHz)
site +03CHI5HY site +03CHISHY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto W:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak Detector ak
AV g . Project :900422-06 Project 100422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical

Fundamental

) (BuVim) Date: 20200128
1300
1200
00|
1000 A
PEAK_BE 74,

s00]
400

900] \
s S

Avg.

sy / AVG_BE 54|
L —
400
300|
200|
100]
w0 2. 20z 2o Ze0  Zah Zan 20 200
Froquency (HHe)
site +03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
Detector +Peak
Project +900422-06

Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBWAI003000G4s VOWH3000000KHz SWTAuto
Defector : Peak
Peak Poer000422.06 Left Blank
s0.0| f"wwv

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Fundamental

A @Buvim) Date: 2020.01.25 A @Buvim) Date: 2020.01.25
wnd } wnd
1200 i 1200
ol 1o i
1000f e oty J‘ 1000
90| \ ‘ 90|
09 o { PEAK_BE 74 09 PEAK 74
700 700
4
o o L e e e
S0 500 bt
400 400
300 300
200 200f
100 100
1460 246324652467 2460 2471 7] 00 000 TI00. 1500 700 1900 2100 2300, 2600 2700, 000
) Froquency (MHz)
site +03CHI5HY site +03CHI5HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector
Peak Project +900422-06 Project $900422-06
1 (@Buvim) Date: 2020.01.25 ) (6Buvim) Date: 2020.01.25
1300 1300
1200 1200
04| 1100
1000] | 1000
sogf T 90|
s00) \ s0a)
700 \ 700
609 ANy G B b 609 W6 54
S0 ~ S04
L — = -
400 J S S S
304 300
200 200f
100 100
1460 246324652467 2460 2471 7] 0 000 TI00. 1500 700 900 2100 2300 2600 2700, 3000
) Froquency (MHz)
site +03CHI5HY site +03CHISHY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition V6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto W:1000000KHz VBW:0.010KHz SWT:Auto
Detector +Peak Detector ak
AV g . Project :900422-06 Project 100422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Vertical Fundamental

) @Bovm) Date: 20200125 ) @Bovim) Date: 20200125
1200 | 1200
1) i 1) :
1000t ‘ 1004
s0ql ‘ s0ql
s00) w\\m L [PEAK BE_74| s00) PEAK 74|
700 700
o . H o I " | —— |
suql 500 et s mnbseist
404 109
309 300
200 200
100 100
60 2463 4GS TAGT A BT 7500 G0 . feo w0 o 20 B B0 270 E)
o) Froauency (e}
Site £03CHI5-HY Site £03CHIS-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector :Peak
Peak Project +900422-06 Project $900422-06
) @ovim) Date: 20200125 ) @Buvim) Date: 20200125
1300 1300
1200 1200
1) o)
1004 1004
an.ow«ww«»\,\,\,\ 900|
50 309
700 \ 700
500 \f 500
.y e BE 5 e
500 N 509 =
— it
40.0| 400 S
300 300
200 200
104 100
60 246324 TAGT A 2T 7500 G0 . feo. w0 o 20 B B0 270 E)
o) Froauency (e}
Site £03CHI5-HY Site £03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

W:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector

Avg . Project +900422.06 Project

TEL : 886-3-327-3456 Page Number : D2- 8 of 52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A
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SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2

Vertical

Fundamental

Peak

) (@BuVim)

Date: 202001.25

310 2540, 2360, 2380,
Froquency (MHz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

Detector :Peak
Project :900422-06

PERK 74

2420,

300 1500, 700 1900 2100 2300 2500, 2700, 3000

+03CHIS-HY
:PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:900422-06

Frequency (1MHz)

Avg.

) (@BuVim)

Date: 2020.01.25

A 54

310 2340, 2360, 2380, 2400,
Froquency (1Hz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Project :900422-06

2420,

300 1500, 700 1e00. 2100 2300 2500, 2700, 3000

+03CHI5-HY

Frequency (1Hz)

V6_54 3m 9120D_15_1620 VERTICAL
W:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2- 11 of 52



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A
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Report No. : FR900422-06A
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Report No. : FR900422-06A
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20200212

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

Site

Condition
Detector
Project

7000, 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000, 25000

Frequency (MHz)

PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

Date: 2020.0212

1300
1200
o
1000
904
a0

PERK 74|

700]
600l

AVG 54

504
40
304
200

100]

Site

Condition
Detector
Project

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.
Frequency (MHz)

HY
PEAK_74 3m 9120D_15_1620 VERTICAL
k

250

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

1+2

Horizontal

Vertical

Peak
Avg.

Date: 20200212

PERK 74

AVG 54

7000, 6000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 25000

Frequency (MHz)

PEAK_74 3m 9120D_15_1620 HORTZONTAL
eak

Date: 2020.0212

1300
1200
o
1000
904
a0

PERK 74|

700]
600l

AVG 54

504
40
304
200

100]

Site

Condition
Detector
Project

£ 03CHI5HY

4000 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000.

Frequency (MHz)

PEAK_74 3m 9120D_15_1620 VERTICAL

+Peal

900422-06

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 D2- 26 of 52




ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

A (@Buvim) Date: 20200210 ol 0B Date: 20200210
1300 1300)
1200| 1200)
1
1100 og
1000| 1000)
50| 900
300 a0 e
700 T 700
o + o9 IR O | LS
500 50.0fhe sl i AL
400 400
300| 300
200| 200
100] 100)
50 220 7540 7560 7560, 2400 15 000 00 500 1706 1900 7io0 2500 2600 2700, 000
Frequency (Hz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 190042206 Project 900422-06
A @Bovim) Date: 20200210 el (@BuVim) Date: 20200210
1300 1300)
1200| 1200)
1100 0g
1000| -~ 1000) b
s00| 00|
a0 800
700 700
50 60| —
500 A 500 §
3 R A
400 20—
300| 300
20| 200
100| 100)
510 5%, 7300, 7360, 7360, 7400, 2415 0 00 500 106 1800 706 2360 2800 2700, 000
Frequency (Hz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Avg . Project +900422.06 Project 900422.06

TEL : 886-3-327-3456 Page Number : D2- 27 of 52
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR900422-06A

A (¢Buvim) Date: 2020.0240 vel (@Buvim) Date: 2020.02-10
1300 1300
1200 1200
10| ol
1000 1000
s0.| 904
800 y sl PEAK 74
700 700
1
500 60
FURVESTUS] LW AN —r
500 50.0{sg i s
400 40
300 304
200f 200
100 100
2510 2320, 740 260, 350, 2400 215 000 00 4500 700 1500 Zi00 2300 Z500. 270, 000
Froquency (MHz) Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (@Buvim) Date: 2020.0210 evel (BuVim) Date: 2020.02-10
1300 1300
1200 1200
100 ol
1000 1000
50| 904
500 80
700 700
LS A g ]
50| 504
—— S — == —
409 B S R
300 304
200 200
100 00
250 2320, 740, 0. EED 2400 s 000 00 500 700 %00 700 7300 7500 270, 3000
Froquency (MHz) Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
Detector +Peak Detector
AV g . Project :900422-06 Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz - L

A (¢Buvim) Date: 2020.020 vel (@Buvim) Date: 2020.02-10
1300 1300
1200 1200
10| ol
p vy
1000 1000
s0.| 904
300 80 T
700 700
s00] P 60
3 e T oottt | oot
504 50,0 s it
400 40
300 304
200f 200
100 100
2510 0. o0 2. 2400 2w 2u0 24602470 000 00, 4500 700 1500 Zi00 2300 Z500. 270, 000
Frequency () Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :1900422-06 Project 90042206
A (@Buvim) Date: 2020.0210 evel (BuVim) Date: 2020.02-10
1300 1300
1200 1200
100 ol
1000 1000
50| 904
500 80
700 700
500 — - 50 i ——
409 B B S
300 304
200 200
100 00
2510 o Zeo. . 200 zam. 2eo 24602470 000 00 500 700 1900 700 7300 7500 270, 3000
Frequency (M) Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
Detector +Peak Detector eak
AV g . Project :900422-06 Project 900422-06

TEL : 886-3-327-3456 Page Number : D2- 29 of 52
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20200210

B SO R IS

PERK_BE 74|

Site
Cond

2410 2420, 2430,

$03CHIS-HY

2440, 2450 2ac0. 2470,
Frequency (M)

ition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :900422-06

2450,

0. 2500

Left blank

Avg.

1 (@BuVim)

Date: 20200210

1300
1200
100
1000
50|
500
700

500]
400

200]
100]

—

=8

AVG_BE_54

Site

A0 2420 2430,

+03CHIS-HY

2040, 2450 240, 2470,
Froquency (MHz)

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Project :900422-06

2480,

0. 2500

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz - L

A (¢Buvim) Date: 2020.020 vel (@Buvim) Date: 2020.02-10
1300 1300
1200 1200
10| ol
90.0| / 90.0)
09 il 80 PEAK 74
700 ‘ 700
500 Mw/ 60 |
tiosnttebin] | Lnctmssssirdhmtee s
500 S00f e R A A
400 409
300 304
200f 200
100 100
2510 0. o0 2. 2400 2w 2u0 24602470 000 00, 4500 700 1500 Zi00 2300 Z500. 270, 000
Frequency () Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (@Buvim) Date: 2020.0210 evel (BuVim) Date: 2020.02-10
1300 1300
1200 1200
100 ol
1000 | 1000
50| 904
500 80
700 700
609 e W6 54
50| 504
— e
409 400
300 304
200 200
100 00
2510 70 B0z 200 zam. 2eo 24602470 000 00 500 700 1900 700 7300 7500 270, 3000
Frequency (M) Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :900422-06 Project 900422-06

TEL : 886-3-327-3456 Page Number : D2- 31 of 52
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20200210

—
1000 3

%00

s

700

o A

PERK_BE 74|

2410 2420 2430, 2440 2450, 2460, 2470,
Frequency (M)
Site $03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :900422-06

Left blank

Avg.

1 (@BuVim)

Date: 20200210

1300
1200
100
1000 —

s0d

80.0f \
100

o \

N W
soaf ot S
P
309
200
101
T NS N e 8
ey iy
site {03CHISHY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
| RBWHO00.000Kkz VBW-0O10KHz SWT:Auto
Detector : Peak
Project 1900422.06

Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Horizontal

Fundamental

1 (g

)

Date: 2020.0210 vel (@Buvim) Date: 2020.02-10
1300 1300
1200 1200
1100 ol
0 P RO R
100 \\ 1000
s0.| 904
09 PEAK BE 74 80 PEAK 74
700 700
by 1 ]
D TS A B e e
50| 50 s b s T
400 40
300 304
200f 200
100 100
2450 246324652467 2468, 2471 403.2406.2497.2400. 24012490 4952497, 2500 000 00, 500 700 1500 Zi00 2300 Z500. 270, 3000
Freauency (Miz) Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (@Buvim) Date: 2020.0240 evel (BuVim) Date: 2020.02-10
1300 1300
1200 1200
100 ol
1000 1000
90| . 904
500 80
700 700
609 AV B b4 e W6 54
S0 504
I — ——]
400 e e B R
300 304
200 200
100 00
2450 2463 24652467 2468, 2471 10324062497 24002401 249 40524572500 000 00 500 700 1900 700 7300 2500 270, 3000
Froaquency (M) Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
Detector +Peak Detector
AV g . Project :900422-06 Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Vertical

Fundamental

1 (g

)

Date: 20200210

vel (@Buvim) Date: 2020.02.10
1300 1300
1200 1200
00| ol
100 N 1000
s0.| 904
09 PEAK BE 74 80 PEAK 74
700 M y 700 j
s00| SR 600
A S S P e ]
50| 500} e R S
400 40
300 304
200f 200
100 100
2450 246324652467 2468, 2471 403.2406.2497.2400. 24012490 4052497, 2500 000 00, 500 700 1500 Zi00 2300 Z500. 270, 3000
Freauency (Miz) Frequency (HHa)
site +03CHI5HY Site 03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (@Buvim) Date: 2020.0240 evel (BuVim) Date: 2020.02.10
1300 1300
1200 1200
100 ol
100 1000
90| 904
500 80
700 \\ 700
00 ~_ AV B b4 e W6 54
S0 —— 504 = —
] N R —— —
400 AR
300 304
200 200
100 00
2450 2463 24652467 2468, 2471 10324062497 24002401 249 40524572500 000 00 500 700 1900 700 7300 2500 270, 3000
Froaquency (M) Frequency (HHa)
site +03CHI5HY Site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
Detector +Peak Detector
AV g . Project :900422-06 Project 900422-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz - L

1+2 Horizontal Fundamental

) (@Buvim) Date: 20200210 ol 0B Date: 20200210
1300 1300)
1200| 1200)
1100 o 1
1000| P 1000)
- f
00 /'/ s PEAK 74
700 700
spgf e P m——
400 400
300| 300
200| 200
100] 100)
510 730 7360 760 2400 0 740 24602470 000 00 500 1706 1900 7io0 2300 2600 2700, 000
Frequency (Hz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 190042206 Project 900422-06
Setting :14 Serting 14
A (@Bovim) Date: 20200210 el (@BuVim) Date: 20200210
1300 1300)
1200| 1200)
1100 0g
1000| 1000) .
s00| ey 00|

500 60
G 54
500) |

e 500 e e
S R E— A I =
a0 Py
300 300
200 209
100 100
5o N T ) o e wem T om0 wen 5
Heauency (s Heauency (WHe)
site < 03cHIS HY site 03CHIS HY
Condition : AVG_BE_54 3m 9120D_15_1620 HORIZONTAL Condition /AV6_54 3m 9120D_15_1620 HORIZONTAL
 RBWA1000.000KHz VBW:O010KHz SWT:Auto REW-1000000KH2 VBW-0010KHZ SWT:Auto
Detector :Peak Detector Peak
Avg . Project $900422.06 Project 90042206
Setting (14 Setting "

TEL : 886-3-327-3456 Page Number : D2- 35 of 52
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim) Date: 2020.0210
1300
1200
oo
P i

900 i

500
700
s00f g,

"

PERK_BE 74|

500]
400

200]
100]

2410 2420 2430, 2440 2450, 2460, 2470,
Frequency (M)
Site $03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

2450,

0. 2500

Left Blank

Avg.

Project :900422-06
Sefting 114

A (@Buvim) Date:2020.0240
1300
1200
100
1000

sogf

800
700)

| AVG_BE_54
500]

400

300|

200]

100]

410 2420 2430 2M0. 2450 2460 2470, 2480, 2490, 2500
Froquency (MHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector
Project :900422-06
Setting 14

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2020.0210 vel (dBuVim)

1000 1000
900 900
s00f s00) kT

700] 700] T

1

s00f “ s00)

D Spm—T o

[

Date: 20200210

504 500 i o
400 40
300 304
200f 200
100 100
2510 0. o0 2. 2400 2w 2u0 24602470 000 00, 500 700 1500 Zi00. 2300 2500 270, 000
Frequency () Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
Sefting 114 Setting 1
A (@Buvim) Date: 2020.0210 evel (BuVim) Date: 2020.02-10
1300 1300
1200 1200
100 ol
1000 1000 .
50| e 909
500 80
700 700
500 60 W
s09) s0 —
409 B e e
300 304
200 200
100 00
2510 70 B0z 200 zam. 2eo 24602470 000 00 500 700 1900 700 7300 7500 270, 3000
Frequency (M) Frequency (HHa)
site +03CHI5HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHzZ SWT:Auto
Detector Detector Peak
AV g . Project :900422-06 Project 900422-06
Sefting 114 Sefting 14

TEL : 886-3-327-3456 Page Number : D2- 37 of 52
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20200210

1300
1200
oo

WWWMWV\

s0.|
300
700
500 o

A

PERK_BE 74|

7

500]
400

200]
100]

20 2a0 240, 2M0. 240 a0 2470, 2400,
Froquency (H)
site +03CHI5HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :900422-06
Sefting 114

Left blank

Avg.

1 (@BuVim)

Date: 20200210

1300
1200
100
1000

S0y

800 t

700 \

600 \H AVG_BE_54
500]

400

300|

200]

100]

410 2420 2430 2M0. 2450 2460 2470, 2480, 24%0. 2500
Froquency (MHz)
Site +03CHIS-HY
Condition * AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector
Project :900422-06
Setting 14

Left blank

TEL : 886-3-327-3456
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR900422-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

1 (g

) Date: 2020.0210

S

[N PRV IO

vel (dBuVim)

Date: 20200210

1300
1200
ol
1000

PERK 74

-

I T—
500 500 A AR A g
400 40
300 304
200f 200
100 100
2510 0. o0 2. 2400 2w 2u0 24602470 000 00, 4500 700 1500 Zi00 2300 Z500. 270, 000
Frequency () Frequency (HHa)
site +03CHI5HY Site 03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :900422-06 Project 900422-06
A (@Buvim) Date: 2020.0210 evel (BuVim) Date: 2020.02.10
1300 1300
1200 1200
100 ol
1000 1000
50| v j 904
500 80
\
500 \ 60 s
504 ___// 504 e ——
409 T L e R
300 304
200 200
100 00
2510 70 B0z 200 zam. 2eo 24602470 000 00 500 700 1900 700 7300 7500 270, 3000
Frequency (M) Frequency (HHa)
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